
Manual Number 103209030
Edition Code 1007A00000

Carryall 294/294 SE/295/295 SE/295 w IntelliTach
XRT 1500/1500 SE/1550/1550 SE/1550 w IntelliTach

Bobcat 2200/2200S/2300

All-Wheel Drive
Optional Equipment
Illustrated Parts List





CONTENTS

SECTION 1 – GOLF CAR BODY AND TRIM

Nameplate and Accent Stripes ......................................................................................................... 1-3

Heavy-Duty Front Bumper Kit ........................................................................................................... 1-5

Information and License Plate Holder Kits ....................................................................................... 1-7

Page Title Page Number

Part Number

AM10139 1-19

AM10140 1-19

AM10141 1-19

bug screen 2-33

bulb

halogen headlight 4-3, 4-7, 4-19, 4-23

taillight 4-11, 4-27

turn signal 4-15 , 4-31

The index (Fig. 2) lists specific parts and assemblies. Items are listed by both part number (numerical 
listings) and name (alphabetical listings) with the page numbers in italic text. Items are listed by part 
number in the numerical section and by name in the alphabetical section.

Page Number
Item Name

Page Numbers

Numerical Listings Alphabetical Listings

INDEX

Use this manual to identify and order accessories for Club Car All-Wheel Drive vehicles. The Optional 
Equipment Manual is current at the time of publication. Any newer versions can be downloaded from 
Partner Pavilion under Support > Publications > Technical Publications. 

This manual includes two reference tools: a Table of Contents and an Index. The Table of Contents lists 
section numbers and titles, and under them, individual page titles and page numbers included in that 
section (Fig. 1).

USING THE OPTIONAL EQUIPMENT MANUAL 

WARNING

• This manual is to be used only for identification and ordering service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

Fig. 1

Fig. 2

!

All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-1



Balloons

Item
Numbers

Part
Numbers

Item
Description

Page
Title

Page 1-12 Optional Equipment Illustrated Parts List  

GOGO
STOP
STOP

1

2

4

5

6

3

1

Page 1-13

ITEM PART NO. DESCRIPTION

1    2    3    4

Optional Equipment Illustrated Parts List  

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

GLOVE BOX, DASH,  AND STEERING

1 1015492 Glove Box and Lock Set, Black (includes items 2 - 6) ................................ 1
2 1015483 Kit, Push Lock (includes item 3) ............................................................. 1
3 N/A Key .................................................................................................... 2
4 7818 Bolt, Carriage, 5/16-18 x 1-1/2 ............................................................... 1
5 7174 Washer, Lock, 5/16 ................................................................................ 1
6 1242 Nut, Hex, 5/16-18 ................................................................................... 1

Dash, Two-Cup Custom (not shown)
7 AM10288 ABS, Black ............................................................................................. 1
8 AM10289 Carbon Fiber .......................................................................................... 1
9 AM10290 Carbon Fiber with Radio/CD Cutout ...................................................... 1
10 AM10291 Regal Burl .............................................................................................. 1
11 AM10292 Regal Burl with Radio/CD Cutout for Driver-Side Glovebox ................... 1

Dash, Four-Ball Custom (not shown)
12 AM10293 Regal Burl with Battery Condition Indicator Cutout ................................ 1
13 AM10294 Regal Burl with Cutouts for Battery Condition Indicator and Radio/CD

for Driver-Side Glovebox ........................................................................ 1
14 AM10295 Carbon Fiber with Battery Condition Indicator Cutout ........................... 1
15 AM10296 Carbon Fiber with Cutouts for Battery Condition Indicator and

Radio/CD for Driver-Side Glovebox ....................................................... 1
16 AM10297 Regal Burl .............................................................................................. 1
17 AM10298 Regal Burl with Radio/CD Cutout for Driver-Side Glovebox ................... 1
18 AM10299 Carbon Fiber .......................................................................................... 1
19 AM10300 Carbon Fiber with Radio/CD Cutout for Driver-Side Glovebox .............. 1

Tray, One-Piece Dash (not shown)
20 AM10284 Standard 2-7/8-Inch Drink Holder Openings .......................................... 1
21 AM50396 Oversized 4-Inch Drink Holder Openings .............................................. 1

Tray, Five-Section, One Piece (not shown)
22 AM10285 Accents, Regal Burl ............................................................................... 1
23 AM10286 Accents, Carbon Fiber ........................................................................... 1
24 AM10287 Accents, Black ABS ............................................................................... 1

Organizer, Golf Car Dash Pocket (not shown)
25 AM10272 Black ABS .............................................................................................. 1
26 AM10273 Regal Burl .............................................................................................. 1
27 AM10274 Carbon Fiber .......................................................................................... 1

Cover, Club Car Steering Wheel (not shown)
28 AM10301 Carbon Fiber .......................................................................................... 1
29 AM10302 Regal Burl .............................................................................................. 1
30 AM10728 Dash Unit, Bell (includes compass, clock, and thermometer) (not shown) . 1

There is a two-page spread for each page title listed in the Table of Contents. The left-hand page (Fig. 3) 
contains either an illustration or a photograph showing kits and parts in their relative positions. Each part 
is labeled with a number balloon.

The right-hand page is the parts list page. The item numbers listed on the parts list page correspond to 
the balloon numbers in the illustration. The parts list page also shows part numbers, part descriptions, 
quantity used, and applicable vehicles.

1

Some item descriptions are indented. This indention corresponds to a parts assembly level. A part that is 
indented to level 2 is either a component of the level 1 part (assembly) that it is listed under, or it is a 
variation of the item listed at level 1. A level 3 part is a component of the level 2 part that it is listed under, 
and a level 4 part is a component of the level 3 part (Fig. 4).

Fig. 3
Page 1-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List



Level 1 Item

Assembly Levels
Quantity used in
section of vehicle
illustrated

Quantity
used in
Level 1
Item

Quantity
used in
Level 2
Item

Level 2 Item
(component of
Level 1 Item)

Level 3 Item
(component of
Level 2 Item)

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

101710002 Kit, Conversion DS To Four-Passenger with White Seats
(includes items 1 - 29 and 32 - 61) ............................................................ 1

2

1

101564804 Assembly, Seat Bottom – Buff (includes items 2 - 3) ............................. 1

3 101562701 Cover, Vinyl Seat Bottom – Buff ........................................................ 1 

The part quantity listed for a level 2, 3, or 4 part is the quantity used in the next higher level assembly. A 
part that is not indented is a level 1 part. The quantity listed for a level 1 part is the quantity used in the 
portion of the vehicle illustrated on that particular spread.

Fig. 4

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and 
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our 
website at www.clubcar.com and clicking the “Find a Dealer” link or by calling our toll-free Service Parts 
and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-3



NOTE: This accessory parts manual represents the most current information at the time of publication. 
Club Car, Inc. is continually working to further improve its vehicles and other products. These 
improvements may affect the parts used to service the vehicle. Any modification and/or significant 
change in specifications will be forwarded to all Club Car, Carryall, XRT, and Bobcat distributors/dealers 
and will, when applicable, appear in future editions of this illustrated parts list. Club Car, Inc. reserves the 
right to change specifications and designs at any time without notice and without the obligation of 
making changes to units previously sold.

Copyright © 2007 Club Car, Inc.
Club Car and Carryall 
are registered trademarks of Club Car, Inc.
This manual effective April 16, 2004.
P. O. Box 204658
Augusta, Georgia  30917-4658   USA

Telephone  706-863-3000
Service Parts Fax 706-855-7413

www.clubcar.com



CONTENTS
SECTION 1 – BODY AND TRIM

Exterior Mirror ................................................................................................................................... 1-3
Exterior Mirror ................................................................................................................................... 1-5
Nerf Bars ........................................................................................................................................... 1-7
Head Restraints ................................................................................................................................ 1-9
Bench Seat Kits ................................................................................................................................ 1-11
Sound Insulation Kit .......................................................................................................................... 1-13
Under-Hood Storage Bin .................................................................................................................. 1-15
Brush Guards and Bumpers ............................................................................................................. 1-17
Brush Guards and Bumpers ............................................................................................................. 1-19
Stake Side Kit ................................................................................................................................... 1-21
Falling Object Protection System (FOPS) ........................................................................................ 1-23
European Box Bed ............................................................................................................................ 1-25
Electric Bed Lift Kit ............................................................................................................................ 1-27
Electric Bed Lift Kit ............................................................................................................................ 1-29
Bed Mat ............................................................................................................................................ 1-31
Skid Plate – Front ............................................................................................................................. 1-33
Skid Plate – Rear .............................................................................................................................. 1-35
Rear Cargo Cage .............................................................................................................................. 1-37
Rear Cargo Cage .............................................................................................................................. 1-39

SECTION 2 – CANOPIES, WINDSHIELDS AND  ENCLOSURES

Canopy ............................................................................................................................................. 2-3
Canopy ............................................................................................................................................. 2-5
Canopy – 4-Passenger ..................................................................................................................... 2-7
Canopy – 4-Passenger ..................................................................................................................... 2-9
Vinyl Top ........................................................................................................................................... 2-11
Windshield – One-Piece ................................................................................................................... 2-13
Windshield – Fold-Down ................................................................................................................... 2-15
Windshield – One-Piece ................................................................................................................... 2-17
Windshield – Fold-Down ................................................................................................................... 2-19
Windshield – One-Piece ................................................................................................................... 2-21
Windshield – Fold-Down ................................................................................................................... 2-23
Enclosures ........................................................................................................................................ 2-25

SECTION 3 – CABS AND CAB ACCESSORIES

Modular Cab ..................................................................................................................................... 3-3
Modular Cab ..................................................................................................................................... 3-5
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1



CONTENTS
Deluxe Cab Console ........................................................................................................................ 3-7
Radio ................................................................................................................................................ 3-9
Windshield Wiper ............................................................................................................................. 3-11
Cab Heater – Gasoline Vehicles ...................................................................................................... 3-13
Cab Heater – Diesel Vehicles .......................................................................................................... 3-15
Cab Heater – Diesel Vehicles .......................................................................................................... 3-17
Strobe Light ...................................................................................................................................... 3-19
Work Lights ...................................................................................................................................... 3-21
Rear-View Mirror .............................................................................................................................. 3-23
Side-View Mirror ............................................................................................................................... 3-25
Defogger Fan ................................................................................................................................... 3-27
Accessory Switch Panel ................................................................................................................... 3-29

SECTION 4 – LIGHTING

Key-Controlled Headlights ............................................................................................................... 4-3
Taillight/Brake Light/Turn Signal/Horn Kit ........................................................................................ 4-5
Taillight/Brake Light/Turn Signal/Horn Kit ........................................................................................ 4-7
Taillight/Brake Light/Horn Kit ............................................................................................................ 4-9
Taillight/Brake Light/Horn Kit ............................................................................................................ 4-11
Brake Light Switch ........................................................................................................................... 4-13
Fog Lights ........................................................................................................................................ 4-15
Rear-Facing 12-Volt Lights .............................................................................................................. 4-17

SECTION 5 – ATTACHMENTS, IMPLEMENTS AND OUTDOOR ACCESSORIES

Garden and Game Plot Cultivator .................................................................................................... 5-3
50-Gallon Sprayer ............................................................................................................................ 5-5
Winch Kit .......................................................................................................................................... 5-7
Winch Kit .......................................................................................................................................... 5-9
Front Receiver Hitch ........................................................................................................................ 5-11
Front Receiver Attachment Kit ......................................................................................................... 5-13
High-Capacity Suspension Kit .......................................................................................................... 5-15
High-Capacity Suspension Kit .......................................................................................................... 5-17
Anti-Sway Bar Kit ............................................................................................................................. 5-19
Anti-Sway Bar Kit ............................................................................................................................. 5-21
Belly Pan .......................................................................................................................................... 5-23
Belly Pan Skid Kit ............................................................................................................................. 5-25
Auxiliary Hydraulic Kit ...................................................................................................................... 5-27
Attachment Arm and Interface Kit .................................................................................................... 5-29
Front CV Boot Guard ....................................................................................................................... 5-31
Page 2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List



CONTENTS
Caliper Rock Guard .......................................................................................................................... 5-33
Caliper Rock Guard .......................................................................................................................... 5-35
Rear Differential Rock Guard ............................................................................................................ 5-37
Snow Chains ..................................................................................................................................... 5-39
Snow Plow ........................................................................................................................................ 5-41
Camouflage Covers .......................................................................................................................... 5-43
Gun Boot ........................................................................................................................................... 5-45
Floor-Mounted Gun Rack ................................................................................................................. 5-47

SECTION 6 – ENGINE ACCESSORIES

50 Amp Alternator Kit ........................................................................................................................ 6-3
50 Amp Alternator Kit ........................................................................................................................ 6-5
Carburetor Jet Kit .............................................................................................................................. 6-7
Carburetor Heater Kit ........................................................................................................................ 6-9
Compression Release Spring Kit ...................................................................................................... 6-11
Engine Block Heater ......................................................................................................................... 6-13
Sealed CVT Cover ............................................................................................................................ 6-15
Drive Clutch Cover ............................................................................................................................ 6-17
Kawasaki FH680D Powertrain .......................................................................................................... 6-19
Spark Arrestor ................................................................................................................................... 6-21

SECTION 7 – MISCELLANEOUS

Homologation Kit .............................................................................................................................. 7-3
Steering Stop Kit ............................................................................................................................... 7-5
Regulator Harness Kit ....................................................................................................................... 7-7
Half Shaft Boot .................................................................................................................................. 7-9
Front Differential Disable Kit ............................................................................................................. 7-11
Reverse Buzzer ................................................................................................................................ 7-13
Cargo Bed Tool Box ......................................................................................................................... 7-15
Diamond 8 Alloy Wheel .................................................................................................................... 7-17
Tune-Up Kit ....................................................................................................................................... 7-19

SECTION 8 – TOOLS

Tire Repair Kits ................................................................................................................................. 8-3
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3





1
BODY AND TRIM



Page 1-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

DRIVER SIDE
INSTALLATION

SHOWN

2

3

4

5

APM-000146-001



EXTERIOR MIRROR

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: Mirror can be installed on driver-side (as shown) or passenger-side
of vehicle.

1 102677801 Kit, Exterior Mirror (includes items 2 - 5)................................................................ 1
2 N/A Mirror, Exterior ................................................................................................... 1
3 N/A Arm, Exterior Mirror............................................................................................ 1
4 N/A Bracket, Exterior Mirror ...................................................................................... 1
5 N/A Screw, Button-Head Cap, M6 x 1 x 10............................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-3



Page 1-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

DRIVER SIDE
INSTALLATION

SHOWN

TYPICAL
2 PLACES

2

3

4
5

APM-000146-002



EXTERIOR MIRROR

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103184001 Kit, Exterior Mirror (includes items 2 - 5)................................................................ 1
2 N/A Mirror, Exterior ................................................................................................... 2
3 N/A Arm, Exterior Mirror............................................................................................ 2
4 103177101 Bracket, Exterior Mirror ...................................................................................... 2
5 N/A Screw, Button-Head Cap, M6 x 1 x 10............................................................... 4

Accessory(ies) can be installed on the following models: 
Diesel Homologated Carryall 295, Carryall 295 SE,
XRT 1550, XRT 1550 SE,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-5



Page 1-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

9

10

11

TYPICAL 4
PLACES

TYPICAL
2 PLACES

APM-000147-001



NERF BARS

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102099301 *Kit, Nerf Bar (includes items 2 - 7) (not shown) .................................................... 1
2 1011990 Washer, 3/8 ........................................................................................................ 4
3 102025201 Nerf Bar.............................................................................................................. 2
4 320 Screw, Hex-Head Cap, 3/8-16 x 1 ..................................................................... 4
5 357 Washer, Helical Lock, 3/8................................................................................... 4
6 102065901 Nut, Flanged Lock, 3/8-16.................................................................................. 4
7 102953301 Stud, 3/8-16 x 3.................................................................................................. 4
8 102890501 **Kit, Nerf Bar (includes items 9 - 11)
9 102890701 Nerf Bar, Long.................................................................................................... 2
10 102953301 Stud, 3/8-16 x 3.................................................................................................. 4
11 102065901 Nut, Flanged Lock, 3/8-16.................................................................................. 4

*For installation on Carryall 294, Carryall 295, XRT 1500, XRT 1550

** For installation on Carryall 294 SE, XRT 1500 SE
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-7



Page 1-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

  TYPICAL 2
PLACES

6

4
3

5

  VIEW FROM
REAR         

APM-000148-001



HEAD RESTRAINTS

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103274601 Kit, Head Restraint – Gray (includes items 3 and 5 - 6)......................................... 1
2 103274602 Kit, Head Restraint – Black (includes items 4 - 6).................................................. 1
3 103274501 Restraint, Head  – Gray ..................................................................................... 2
4 103274502 Restraint, Head  – Black .................................................................................... 2
5 102490101 Bolt, Hex-Head w/ Loctite, M10 x 1.5 x 20......................................................... 4
6 96741046 Washer, M10 ...................................................................................................... 4

Accessory(ies) can be installed on the following models: Carryall 295 IntelliTach,
XRT 1550 IntelliTach, Bobcat 2300
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-9



Page 1-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

EXISTING COMPONENTS -
NOT INCLUDED IN KIT 

ROPS

5

4
6

3

2  

8

9

10

11

13

12

APM-000149-001



BENCH SEAT KITS

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103183101 Kit, Bench Seat Only (includes items 2 - 6) ........................................................... 1
2 102879201 Seat Bottom ....................................................................................................... 1
3 102912301 Seat Back........................................................................................................... 1
4 102879401 Bracket, Seat Back ............................................................................................ 2
5 102759901 Bracket, Seat Belt .............................................................................................. 1
6 102961001 Bolt, Flanged Black, M8 x 55 ............................................................................. 4
7 103183201 Kit, Bench Seat, Complete (includes items 1 - 6 and 8 - 13) ................................. 1
8 102537801 Steering Wheel................................................................................................... 1
9 102540802 Center Plate ....................................................................................................... 1
10 102889001 Decal, Instrument Panel Warning – Gasoline .................................................... 1
11 102889101 Decal, Instrument Panel Warning – Diesel ........................................................ 1
12 102878301 Decal, Operating – Gasoline.............................................................................. 1
13 102873901 Decal, Operating – Diesel .................................................................................. 1

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, XRT 1500, XRT1500 SE,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-11



Page 1-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

WARNING

Rotating Parts
CCI 102224001

2

3

APM-000150-001



SOUND INSULATION KIT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1212101 Kit, Sound Insulation (includes items 2 and 3) ....................................................... 1
2 N/A Panel, Sound Insulation ..................................................................................... 9
3 102224001 Decal, Rotating Parts Warning (factory-installed on panel)................................ 1

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-13



Page 1-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

4

32

9 

6

7

8

5

APM-000151-001



UNDER-HOOD STORAGE BIN

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103199601 Kit, Under-Hood Storage Bin (includes items 2 - 9) ............................................... 1
2 102867701 Bin, Storage ....................................................................................................... 1
3 103209601 Bracket, Storage Bin .......................................................................................... 1
4 403 Bolt, Hex-Head, 1/4-20 x 5/8.............................................................................. 2
5 1015068 Nut, Nylon Lock, 1/4-20 ..................................................................................... 2
6 102628601 Screw, Pan-Head Torx, 1/4-20 x 1 ..................................................................... 2
7 332 Washer, Flat, 1/4 ................................................................................................ 2
8 1016967 Screw, Tuflock.................................................................................................... 2
9 102297230 Screw, Torx, M6 x 30.......................................................................................... 2

Accessory(ies) can be installed on the following models: 
Gasoline Carryall 295, Gasoline Carryall 295 SE,
Gasoline XRT 1550, Gasoline XRT 1550 SE, Gasoline HUV 4421
Gasoline Bobcat 2200 (s/n A59Y11001 & above),
Gasoline Bobcat 2200 S (s/n A5A011001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-15



Page 1-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

TYPICAL
4 PLACES

2

3
4

TYPICAL
4 PLACES

6

7
8

TYPICAL
4 PLACES

10

11

12

APM-000152-001
‘



BRUSH GUARDS AND BUMPERS

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103212801 Kit, Brush Guard (includes items 2 - 4) .................................................................. 1
2 103205701 Guard, Brush...................................................................................................... 1
3 103231701 Bolt, Hex-Head, M10 x 1.25 x 30 ....................................................................... 4
4 103231801 Nut, Flanged Hex-Head, M10 x 1.25 ................................................................. 4
5 103212701 Kit, Brush Guard (includes items 6 - 8) .................................................................. 1
6 102883201 Guard, Brush...................................................................................................... 1
7 103231701 Bolt, Hex-Head, M10 x 1.25 x 30 ....................................................................... 4
8 103231801 Nut, Flanged Hex-Head, M10 x 1.25 ................................................................. 4
9 103236001 Kit, Bumper (includes items 10 - 12) ...................................................................... 1
10 103210601 Bumper .............................................................................................................. 1
11 103231701 Bolt, Hex-Head, M10 x 1.25 x 30 ....................................................................... 4
12 103231801 Nut, Flanged Hex-Head, M10 x 1.25 ................................................................. 4

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-17



Page 1-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

TYPICAL
2 PLACES

TYPICAL
2 PLACES

2

13

14

15

6
8

9

7

3

10 11

4

5

TYPICAL
2 PLACES

APM-000152-002



BRUSH GUARDS AND BUMPERS

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102924001 *Kit, Brush Guard (includes items 2 - 11) ............................................................... 1
2 N/A Guard, Brush...................................................................................................... 1
3 N/A Bracket, Brush Guard ........................................................................................ 1
4 N/A Pin, Clevis, 3/4 x 4-3/8 ....................................................................................... 1
5 102786101 Pin, Rue, 3/4 ...................................................................................................... 1
6 N/A Bolt, Hex-Head, 3/4-10 x 5................................................................................. 2
7 N/A Shim................................................................................................................... 4
8 N/A Spacer................................................................................................................ 2
9 N/A Nut, 3/4-10 ......................................................................................................... 2
10 320 Bolt, Hex-Head, 3/8-16 x 1................................................................................. 2
11 8754 Nut, Lock, 3/8-16................................................................................................ 2
12 103218401 **Kit, Brush Guard (includes items 13 - 15) ........................................................... 1
13 N/A Guard, Brush...................................................................................................... 1
14 103231701 Bolt, Hex-Head, M10 x 1.25 x 30 ....................................................................... 4
15 103231801 Nut, Flanged Hex-Head, M10 x 1.25 ................................................................. 4

*For installation on Carryall 295 IntelliTach, XRT 1550 IntelliTach, and
Bobcat 2300 vehicles only.

**For installation on on HUV 4421 vehicles only.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-19



Page 1-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

FRONT
OF VEHICLE

6

7 TYPICAL 2 
PLACES

LOCK NUTS NOT
INCLUDED IN KIT

TYPICAL 8
PLACES

TYPICAL 4 
PLACES

8
8

TYPICAL 2     
PLACES

2 4

5

3

APM-000153-002



STAKE SIDE KIT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 1015662 Kit, Stake Side (includes items 2 - 8) ..................................................................... 1
2 101565803 Panel, Stake Side (Front) ................................................................................... 1
3 101565801 Panel, Stake Side (Driver-Side) ......................................................................... 1
4 101565803 Panel, Stake Side (Passenger-Side).................................................................. 1
5 101565804 Panel, Stake Side (Rear) ................................................................................... 1
6 1016077 Bracket, Stake Side............................................................................................ 8
7 1010934 Bolt, Hex-Head, 5/16-18 x 1............................................................................... 16
8 1015656 Pin, Hinge .......................................................................................................... 6

Accessory(ies) can be installed on the following models: Carryall 295,
XRT 1550, Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-21



Page 1-22 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D
2

1

3 4

APM-000155-001



FALLING OBJECT PROTECTION SYSTEM (FOPS)

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102482001 *Kit, Falling Object Protection System (FOPS) – White
(includes mounting hardware and items 3 - 4) ....................................................... 1

2 102671501 *Kit, Falling Object Protection System (FOPS) – Black
(includes mounting hardware and items 3 - 4) ....................................................... 1

3 102459401 Decal, Young Driver Warning ............................................................................. 1
4 102621101 Decal, ROPS Certification Warning ................................................................... 1
5 103223801 **Kit, Falling Object Protection System (FOPS) – White........................................ 1

(includes mounting hardware and items 3 - 4)
6 103223901 **Kit, Falling Object Protection System (FOPS) – Black ........................................ 1

(includes mounting hardware and items 3 - 4)
7 103368501 **Kit, Falling Object Protection System (FOPS) – Black ........................................ 1

(includes mounting hardware and items 3 - 4)
8 AM1239001 ***Visor, FOPS (not shown) ................................................................................... 1

* For installation on Carryall 294, Bobcat 2200 (s/n 235211001 & above,
235311001 & above)
** For installation on Carryall 295, XRT 1550
*** For installation on kits: 102482001, 102671501, 103223801, 103223901
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-23



Page 1-24 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D
TYPICAL 2 

PLACES

TYPICAL 2 
PLACES

TYPICAL 4 
PLACES

TYPICAL 14 
PLACES

15

8

22

17

12

20

2523

7

22

5

16

9

TYPICAL 4 
PLACES

1314

3
4

1819

24

17 16

16

TYPICAL 4
PLACES

                    TYPICAL 4
PLACES

TYPICAL 2
PLACES

21

10
TYPICAL 2
PLACES

TYPICAL 4 
PLACES

17

16

11

                    TYPICAL 2
PLACES

APM-000154-001



EUROPEAN BOX BED

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102851701 Kit, European Box Bed (includes items 3 and 5 - 25) ............................................ 1
2 102851702 Kit, European Box Bed (includes items 4 and 5 - 25) ............................................ 1
3 102614402 Tailgate............................................................................................................... 1
4 102229903 Tailgate............................................................................................................... 1
5 102221301 Panel, Front ....................................................................................................... 1
6 102221401 Panel, Driver-Side.............................................................................................. 1
7 102221501 Panel, Passenger-Side ...................................................................................... 1
8 101894304 Bar, Tailgate Angle ............................................................................................. 1
9 102221701 Cap, Front Corner .............................................................................................. 2
10 102623301 Decal, 4X4 ......................................................................................................... 2
11 101553901 Decal, Bed Load Warning .................................................................................. 1
12 102222001 Latch, Slam ........................................................................................................ 2
13 1010436 Bumper, Rubber................................................................................................. 4
14 102239901 Washer, Rubber ................................................................................................. 4
15 1010435 Bolt, Carriage, 5/16-18 x 1 ................................................................................. 2
16 7473 Nut, Nylon Lock, 5/16-18 ................................................................................... 31
17 1015399 Bolt, Torx-Head, 5/16-18 x 7/8 ........................................................................... 18
18 1014537 Screw, Flush-Head Self-Clinch, 5/16-18 ............................................................ 4
19 101963401 Nut, Flange, 5/16-18 .......................................................................................... 4
20 1012830 Bolt, Hex-Head, M8 x 1.25 x 22 ......................................................................... 2
21 102720701 Nut, Hex Cap, M8 x 1.25.................................................................................... 2
22 1014415 Bolt, Torx-Head, 1/4-20 x 3/4 ............................................................................. 8
23 332 Washer, 1/4 ........................................................................................................ 4
24 1014306 Washer, Type B, 1/4........................................................................................... 4
25 8233 Nut, Nylon Lock, 1/4-20 ..................................................................................... 4

NOTE: This kit contains extra hardware.

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-25



Page 1-26 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

3

216 17

12

19

18

15

10

11

13
1314

TYPICAL
2 PLACES

TYPICAL
 2 PLACES

17

12
15

16

13 1314

4

13

13

12

9

5

2

8

13

15

APM-000156-001



ELECTRIC BED LIFT KIT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102481501 Kit, Electric Bed Lift (includes items 2 - 19)............................................................ 1
2 102713201 Adapter, Actuator ............................................................................................... 1
3 1017162 Actuator, Electric ................................................................................................ 1
4 102465701 Bracket, Actuator ............................................................................................... 1
5 102614101 Plate, Back......................................................................................................... 1
6 102673901 Harness, Wire (w/ Switch) (not shown).............................................................. 1
7 8990 Wrap, Tie (not shown)........................................................................................ 5
8 102629001 Wrap, Tie (w/ Mount).......................................................................................... 2
9 102711101 U-Bolt, 3/8-16, 4 in. x 2 in. ................................................................................. 1
10 1010435 Bolt, Carriage, 5/16-18 x 1 ................................................................................. 1
11 7473 Nut, Nylon Lock, 5/16-18 ................................................................................... 1
12 8755 Bolt, Hex-Head, 3/8-16 x 3-3/8 .......................................................................... 6
13 102066001 Washer, 3/8 ........................................................................................................ 12
14 357 Washer, Helical Spring Lock, 3/8 ....................................................................... 2
15 8754 Nut, Lock, 3/8-16................................................................................................ 8
16 1017774 Spacer, 1/2 x 3/16 .............................................................................................. 8
17 1016603 Bushing, 1/2 x 1-7/8 ........................................................................................... 2
18 102739701 Decal, Instrument Panel Warning (Gasoline)..................................................... 1
19 102739801 Decal, Instrument Panel Warning (Diesel) ......................................................... 1

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-27



Page 1-28 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

3

215 16

11

14
12

1213

TYPICAL
2 PLACES

TYPICAL
 2 PLACES

16

11
14

15

1313

4

10
11

9

12

14

8

12

14

APM-000156-002



ELECTRIC BED LIFT KIT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103283001 Kit, Electric Bed Lift (includes items 2 - 16)............................................................ 1
2 101716701 Adapter, Actuator ............................................................................................... 1
3 1017162 Actuator, Electric ................................................................................................ 1
4 102465701 Bracket, Actuator ............................................................................................... 1
5 102882501 Switch, Rocker ................................................................................................... 1
6 103227001 Harness, Wire (not shown) ................................................................................ 1
7 8990 Wrap, Tie (not shown)........................................................................................ 5
8 102629001 Wrap, Tie (w/ Mount).......................................................................................... 2
9 101020001 Bolt, Hex-Head, 3/8-16 x 4-1/4 .......................................................................... 1
10 96741046 Washer, M10 ...................................................................................................... 1
11 8755 Bolt, Hex-Head, 3/8-16 x 3-3/8 .......................................................................... 4
12 102066001 Washer, 3/8 ........................................................................................................ 4
13 357 Washer, Helical Spring Lock, 3/8 ....................................................................... 2
14 8754 Nut, Lock, 3/8-16................................................................................................ 5
15 1017774 Spacer, 1/2 x 3/16 .............................................................................................. 8
16 1016603 Bushing, 1/2 x 1-7/8 ........................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE, HUV 4421,
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-29



Page 1-30 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

WARNING

1

APM-000211-001



BED MAT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101770202 Bed Mat.................................................................................................................. 1

Bed Mat can be installed on all AWD models.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-31



Page 1-32 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

MODEL YEAR 2006 AND
EARLIER CONFIGURATION

3

3

6

5

8

9

11

10

TYPICAL
2 PLACES

6

5

TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000157-001



SKID PLATE – FRONT

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1211001 *Kit, Front Skid Plate (includes items 3 - 6) ........................................................... 1
2 AM1211002 **Kit, Front Skid Plate (includes items 3 - 11) ........................................................ 1
3 AM1210001 Plate, Front Skid ................................................................................................ 1
4 AM1215701 Kit, Hardware (includes items 5 - 6)................................................................... 1
5 AM1210801 Bolt, Hex-Head, M10 x 1.5 x 55 .................................................................... 2
6 102670701 Nut, Flanged Nylon Lock, M10 x 1.5 ............................................................. 2
7 AM1215801 Kit, Hardware (includes items 8 - 11) ................................................................. 1
8 102719301 Bolt, Hex-Head, M10 x 1.5 x 90 .................................................................... 2
9 102718101 Washer, M10 ................................................................................................. 2
10 102670701 Nut, Flanged Nylon Lock, M10 x 1.5 ............................................................. 2
11 AM1211401 Spacer, 17mm ............................................................................................... 2
12 103310601 ***Kit, Front Skid Plate (includes items 4 - 11 and 13) (not shown) ....................... 1
13 103309701 Plate, Front Skid (no 4x4 logo) .......................................................................... 1

*Kit can be installed on model year 2005 and earlier vehicles only:
Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above).

**Kit can be installed on the following vehicles only:
Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above).

*** Kit can be installed on HUV 4421.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-33



Page 1-34 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

7

6

2

4

6

6

5

3

6
7

6

5

6
7

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

SHOWN WITH REAR
WHEELS REMOVED

APM-000157-002



SKID PLATE – REAR

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1217101 Kit, Rear Skid Plate (includes items 2 - 7) ............................................................. 1
2 AM1216901 Plate, Rear Skid ................................................................................................. 1
3 AM1217001 Bracket, Rear Skid Plate.................................................................................... 2
4 8915 Bolt, Hex-Head, 5/16-18 x 3............................................................................... 2
5 101834701 Bolt, Hex-Head, 5/16-18 x 7/8............................................................................ 4
6 1011697 Washer, 5/16 ...................................................................................................... 12
7 7473 Nut, Nylon Lock, 5/16-18 ................................................................................... 6

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, Carryall 295, Carryall 295 SE,
Carryall 295 IntelliTach, XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE,
XRT 1550 IntelliTach, HUV 4420, HUV 4421, Homologated 2-Pass AWD,
Bobcat 2200, Bobcat 2200 S
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-35



Page 1-36 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D
5

2

5

4

4

3

APM-000158-001



REAR CARGO CAGE

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102750501 Kit, Rear Cargo Cage (includes items 2 - 5) .......................................................... 1
2 102750801 Frame, Cargo Cage ........................................................................................... 1
3 102752401 Head Rest .......................................................................................................... 2
4 102739501 Bolt, Hex-Head, M10 x 60.................................................................................. 4
5 102812501 Screw, Thumb, 1/4-20........................................................................................ 4

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-37



Page 1-38 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D

5 6

4

6 7

 8

  TYPICAL 2
PLACES

TYPICAL
4 PLACES

9
10

3

2

TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000158-002



REAR CARGO CAGE

1ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103175502 Kit, Rear Cargo Cage – Black (includes items 2 - 10)............................................ 1
2 103223202 Head Rest – Black ............................................................................................. 2
3 103222501 Frame, Cargo Cage ........................................................................................... 1
4 103223101 P-Clamp ............................................................................................................. 2
5 101552101 Bolt, Hex-Head, 1/4-20 x 7/8.............................................................................. 2
6 101196401 Washer, 1/4 ........................................................................................................ 4
7 101506801 Nut, Nylon Lock, 1/4-20 ..................................................................................... 2
8 102812501 Screw, Thumb, 1/4-20........................................................................................ 4
9 103216801 Bolt, Hex-Head, M10 x 1.5 x 70 ......................................................................... 2
10 103216401 Nut, Flanged, M10 x 1.5..................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE, HUV 4421,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 1-39



Page 1-40 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

1

D



2
CANOPIES, WINDSHIELDS AND
ENCLOSURES



Page 2-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D
5

8

4

3

7

9

2

TYPICAL
4 PLACES

TYPICAL
2 PLACES

6

8

3

7

9

View from underneath canopy. 

CANOPY FRONT

APM-000159-001



CANOPY

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1213401 Kit, Canopy (includes items 2 - 9) .......................................................................... 1
2 AM1213301 Canopy, Black Plastic ........................................................................................ 1
3 102410602 P-Clamp, Insulated, 1-3/4 .................................................................................. 6
4 AM1214401 Spacer, 5/8 ......................................................................................................... 4
5 102343601 Bolt, Hex-Head, 1/4-20 x 1-3/4 .......................................................................... 4
6 AM1215001 Bolt, Hex-Head, 1/4-20 x 1................................................................................. 2
7 1011964 Washer, 1/4 ........................................................................................................ 6
8 AM1219801 Washer, Rubber, 1/4 x 1-1/2 .............................................................................. 6
9 1015068 Nut, Nylon Lock, 1/4-20 ..................................................................................... 6

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-3



Page 2-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D 5

6

4

3

7

8

2

TYPICAL
6 PLACESView from underneath canopy. 

CANOPY FRONT

APM-000159-002



CANOPY

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1213501 Kit, Canopy (includes items 2 - 8) .......................................................................... 1
2 AM1213303 Canopy, Black Plastic ........................................................................................ 1
3 103223101 P-Clamp, Insulated, 2-in .................................................................................... 6
4 AM1214401 Spacer, 5/8 ......................................................................................................... 6
5 102343601 Bolt, Hex-Head, 1/4-20 x 1-3/4 .......................................................................... 6
6 AM1219801 Washer, Rubber, 1/4 x 1-1/2 .............................................................................. 6
7 1011964 Washer, 1/4 ........................................................................................................ 6
8 1015068 Nut, Nylon Lock, 1/4-20 ..................................................................................... 6

Accessory(ies) can be installed on the following models: Carryall 295,
Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach, HUV 4421,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above), Bobcat 2300
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-5



Page 2-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D
6

2

8

3

5

9

10

4

5

9

10

TYPICAL
2 PLACES

7

8

TYPICAL
6 PLACES

View from underneath canopy. 

CANOPY FRONT

APM-000160-001



CANOPY – 4-PASSENGER

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1215501 Kit, Canopy – 4-Passenger (includes items 2 -10)................................................. 1
2 AM1215401 Canopy, Black Plastic ........................................................................................ 1
3 AM1214401 Spacer, 5/8 ......................................................................................................... 6
4 AM1214402 Spacer, 1-5/8...................................................................................................... 2
5 102410602 P-Clamp, Insulated, 1-3/4 .................................................................................. 8
6 102380801 Bolt, Hex-Head, 1/4-20 x 2-1/2 .......................................................................... 2
7 102343601 Bolt, Hex-Head, 1/4-20 x 1-3/4 .......................................................................... 6
8 AM1219801 Washer, Rubber, 1/4 x 1-1/2 .............................................................................. 8
9 1011964 Washer, 1/4 ........................................................................................................ 8
10 1015068 Nut, Nylon Lock, 1/4-20 ..................................................................................... 8

Accessory(ies) can be installed on the following models: Carryall 294 SE,
XRT 1500 SE
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-7



Page 2-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D
5

2

6

3

4

7

8

TYPICAL
8 PLACES

View from underneath canopy. 

CANOPY FRONT

APM-000160-002



CANOPY – 4-PASSENGER

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1220101 Kit, Canopy – 4-Passenger (includes items 2 -8)................................................... 1
2 AM1215402 Canopy, Black Plastic ........................................................................................ 1
3 AM1214401 Spacer, 5/8 ......................................................................................................... 8
4 103223101 P-Clamp, Insulated, 1-3/4 .................................................................................. 8
5 102343601 Bolt, Hex-Head, 1/4-20 x 1-3/4 .......................................................................... 8
6 AM1219801 Washer, Rubber, 1/4 x 1-1/2 .............................................................................. 8
7 1011964 Washer, 1/4 ........................................................................................................ 8
8 1015068 Nut, Nylon Lock, 1/4-20 ..................................................................................... 8

Accessory(ies) can be installed on the following models: 
Carryall 295 SE, XRT 1550 SE,
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-9



Page 2-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

3

2

5

6

APM-000161-001



VINYL TOP

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102480901 Kit, Vinyl Top (includes items 2 - 6) ........................................................................ 1
2 N/A Cover, Vinyl Top ................................................................................................. 1
3 N/A Strip, Velcro........................................................................................................ 1
4 N/A Strap w/ Buckle, 21-in (not shown) .................................................................... 2
5 102702502 Support, Rear Prop Rod .................................................................................... 1
6 102702501 Support, Top Prop Rod ...................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-11



Page 2-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

2

4

3

5

TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000162-001



WINDSHIELD – ONE-PIECE

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102481601 Kit, Windshield (includes 2 - 4) .............................................................................. 1
2 102487001 Windshield ......................................................................................................... 1
3 102853403 Clip, Windshield ................................................................................................. 2
4 102853601 Clip, Lower Windshield ...................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-13



Page 2-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

2

5

3TYPICAL
2 PLACES

4TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000162-002



WINDSHIELD – FOLD-DOWN

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102480701 Kit, Windshield (includes items 2 - 5) ..................................................................... 1
2 102486301 Windshield, Fold-Down ...................................................................................... 1
3 102853404 Clip, Windshield ................................................................................................. 2
4 102853402 Clip, Windshield ................................................................................................. 2
5 102853601 Clip, Lower Windshield ...................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-15



Page 2-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

2

3TYPICAL
2 PLACES

4TYPICAL
2 PLACES

APM-000163-001



WINDSHIELD – ONE-PIECE

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103174601 Kit, Windshield (includes items 2 - 4) ..................................................................... 1
2 103186201 Windshield ......................................................................................................... 1
3 103186302 Clip, Windshield, 660 mm .................................................................................. 2
4 103255801 Clip, Slotted Windshield, 140 mm ...................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, Carryall 295 IntelliTach,
XRT 1550, XRT 1550 SE, XRT 1550 IntelliTach, HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-17



Page 2-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D
2

5

3

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

4

APM-000163-002



WINDSHIELD – FOLD-DOWN

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103174701 Kit, Windshield (includes items 2 - 5) ..................................................................... 1
2 103186501 Windshield, Fold-Down ...................................................................................... 1
3 103186303 Clip, Windshield, 61 mm .................................................................................... 2
4 103186301 Clip, Windshield, 292 mm .................................................................................. 2
5 103255801 Clip, Slotted Windshield, 140 mm ...................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, Carryall 295 IntelliTach,
XRT 1550, XRT 1550 SE, XRT 1550 IntelliTach, HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-19



Page 2-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

2

4

3TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000164-001



WINDSHIELD – ONE-PIECE

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102840501 Kit, Windshield (includes items 2 - 4) ..................................................................... 1
2 102840401 Windshield ......................................................................................................... 1
3 102488303 Clip, Windshield ................................................................................................. 2
4 102488304 Clip, Windshield ................................................................................................. 2

Accessory(ies) can be installed on the following models: 
HUV 4420, HUV 4420 D
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-21



Page 2-22 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D

3

2

3

4TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

APM-000164-002



WINDSHIELD – FOLD-DOWN

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102840701 Kit, Windshield (includes items 2 - 4) ..................................................................... 1
2 102840601 Windshield, Fold-Down ...................................................................................... 1
3 102488304 Clip, Windshield ................................................................................................. 2
4 102488302 Clip, Windshield ................................................................................................. 2

Accessory(ies) can be installed on the following models: 
HUV 4420, HUV 4420 D
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-23



Page 2-24 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D
4

6

5

APM-000165-001



ENCLOSURES

2ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: Enclosures can only be installed on vehicles equipped with a canopy
or FOPS.

1 102484201 *Kit, Enclosure, 3-Side Vinyl – 2-Passenger (includes items 3 and 6 - 10)............ 1
2 102892001 *Kit, Enclosure, 3-Side Vinyl – 4-Passenger (includes items 4 - 10)...................... 1
3 N/A Enclosure – 2-Passenger (not shown)............................................................... 1
4 102892101 Enclosure – 4-Passenger................................................................................... 1
5 102702503 Support, Rear Prop Rod .................................................................................... 2
6 102702501 Support, Front Prop Rod.................................................................................... 2
7 102702502 Support, Rear Prop Rod (not shown)................................................................. 1
8 N/A Strip, Velcro (not shown) .................................................................................... 1
9 N/A Sleeve, Vinyl (not shown) .................................................................................. 2
10 N/A Strip, Velcro (not shown) .................................................................................... 4
11 AM1223001 **Kit, Enclosure, 3-Side Black Vinyl – 2-Passenger (not shown) ........................... 1
12 AM1223101 **Kit, Enclosure, 3-Side Black Vinyl – 4-Passenger (not shown) ........................... 1
13 AM1227301 **Kit, Enclosure, 3-Side Gray Vinyl – 2-Passenger (not shown) ............................ 1
14 AM1227401 **Kit, Enclosure, 3-Side Gray Vinyl – 2-Passenger (not shown) ............................ 1

*Kit can be installed on Carryall 294, Carryall 294 SE,
XRT 1500, XRT 1500 SE, HUV 4420, 
Bobcat 2200 (s/n 235211001 & above, 235311001 & above) vehicles only.

** Kit can be installed on Carryall 295, Carryall 295 SE,
XRT1550, XRT 1550 SE, HUV 4421,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above) vehicles only.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 2-25



Page 2-26 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

2

D



3
CABS AND CAB ACCESSORIES



Page 3-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D 2

1

3 5

4 6

APM-000166-001



MODULAR CAB

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102626101 *Kit, Modular Cab (includes mounting hardware, windshield wiper kit,
fuse block kit, sound insulation kit and items 3 - 6)................................................ 1

2 102840901 **Kit, Modular Cab (includes mounting hardware, windshield wiper kit,
fuse block kit, sound insulation kit and items 3 - 6)................................................ 1

3 102706501 Decal, Carbon Monoxide Warning ..................................................................... 1
4 102459401 Decal, Young Driver Warning ............................................................................. 1
5 102224001 Decal, Rotating Parts Warning........................................................................... 1
6 102621101 Decal, ROPS Certification Warning ................................................................... 1
7 102687401 ***Kit, Deluxe Windshield (without Wiper Kit) (not shown...................................... 1

* For installation on Carryall 294, XRT 1500,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above) vehicles only.

**For installation on HUV 4420 only.

***For installation on AWD vehicles equipped with modular cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-3



Page 3-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

1

APM-000166-002



MODULAR CAB

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103223501 Kit, Modular Cab
(includes mounting hardware, windshield wiper kit, and fuse block kit) ................. 1

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-5



Page 3-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

1

Console mounts to
underside of cab roof.

APM-000167-001



DELUXE CAB CONSOLE

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1225101 Kit, Deluxe Cab Console (includes items 2 - 3) ..................................................... 1
2 N/A Console, Cab ..................................................................................................... 1
3 N/A Tie, Wire............................................................................................................. 1

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-7



Page 3-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

2

3

4

APM-000168-001



RADIO

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1225301 Kit, Radio (includes items 2 - 5) ............................................................................. 1
2 N/A Radio.................................................................................................................. 1
3 N/A Sleeve, Radio Installation .................................................................................. 1
4 N/A Wire Harness, Radio.......................................................................................... 1
5 N/A Antenna (not shown)  ........................................................................................ 1

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-9



Page 3-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

Club Car

1

APM-000169-001



WINDSHIELD WIPER

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1210901 Kit, Windshield Wiper
(includes motor, harness and mounting hardware)............................................ 1

This kit can be installed on any vehicle equipped with a cab other than a
European homologated cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-11



Page 3-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

19

20

21

22

26 27 2928

18

23 24

98

13

16

14

5

6 7

3

4

10 11 12

31

32 33 35 3634

15

30

17

APM-000170-001



CAB HEATER – GASOLINE VEHICLES

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103255501 Kit, Cab Heater (Gasoline Vehicles) (includes items 2 - 42) .................................. 1
2 102756001 Wire Harness (not shown) ................................................................................. 1
3 102736701 Bracket, Heater Mounting .................................................................................. 1
4 102745101 Heater, Air .......................................................................................................... 1
5 102736601 End Cap, Heater ................................................................................................ 2
6 102747801 Hood, Air Outlet ................................................................................................. 1
7 102747901 Duct, 90° ............................................................................................................ 1
8 102748601 Duct, Flexible, 60 x 780 mm .............................................................................. 2
9 102754401 Duct, Flexible, 60 x 700 mm .............................................................................. 1
10 102753501 Bracket, Fuel Pump ........................................................................................... 1
11 102745201 Pump, Fuel......................................................................................................... 1
12 102773301 Clamp, Fuel Pump ............................................................................................. 1
13 102753601 Pipe, Fuel Shield................................................................................................ 1
14 102747001 Hose, Fuel, 1.5 I.D. x 1930 mm ......................................................................... 1
15 102746901 Hose, Fuel, 5.0 I.D. x 300 mm ........................................................................... 1
16 102746801 Hose, Fuel, 3.5 I.D. x 50 mm ............................................................................. 2
17 102748001 Tee, Barbed Fuel Line........................................................................................ 1
18 102475701 Clip, Brake Line.................................................................................................. 2
19 103293801 Mount, Splash Guard ......................................................................................... 1
20 102754601 Tubeline, Exhaust .............................................................................................. 1
21 102747101 Hose, Flexible Exhaust ...................................................................................... 1
22 102754201 Hose, Flexible Air Intake, 20 x 985 mm ............................................................. 1
23 8639 Tie, Wire............................................................................................................. 5
24 102745401 Switch, Rheostat, 12V........................................................................................ 1
25 102773401 Conduit, High Temp (not shown)........................................................................ 1
26 102748201 Vent, Inlet ........................................................................................................... 1
27 102748101 Mount, Inlet ........................................................................................................ 1
28 102754701 Vent, Outlet ........................................................................................................ 1
29 N/A Mount, Outlet ..................................................................................................... 1
30 102754301 End Cap, Air Intake............................................................................................ 1
31 102747301 Clamp, Exhaust, 26 mm..................................................................................... 1
32 102747201 Clamp, Combust Air, 26 mm .............................................................................. 1
33 102747401 Clamp, P-Clip, 25 mm........................................................................................ 1
34 102748301 Clamp, Worm Gear, 60 mm ............................................................................... 5
35 102746701 Clamp, Fuel Line, 11 mm ................................................................................... 4
36 102746601 Clamp, Fuel Line, 9 mm..................................................................................... 4
37 102628601 Screw, Torx-Head, 1/4-20 x 1 (not shown)......................................................... 2
38 1014007 Washer, Type B Flat, 1/4 (not shown) ................................................................ 2
39 101835601 Nut, Lock, 1/4-20 (not shown)............................................................................ 2
40 102298716 Screw, Taptite, M8 x 1.25 x 16 (not shown) ....................................................... 1
41 102617301 Screw, Thread Rolling, M5 x 10 (not shown) ..................................................... 16
42 102289001 Screw, M8 x 1.25 x 30 (not shown).................................................................... 1

Accessory(ies) can be installed on the following models: GASOLINE ONLY
Carryall 294, Carryall 295, XRT 1500, XRT 1550, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, A59Y11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-13



Page 3-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D 2

9

29

27

26

14 15 16 17 18 19 20

21 22 23

24

25

28

10 11 12 13

3 4 5 6 7 8

APM-000173-001



CAB HEATER – DIESEL VEHICLES

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102736201 Kit, Cab Heater (includes items 2 - 29) .................................................................. 1
2 102732801 Knob, Fan Control.............................................................................................. 1
3 102732901 Switch, Fan ........................................................................................................ 1
4 102733001 Decal, Fan Switch .............................................................................................. 1
5 102733101 Tee-Fitting, Dual, 5/8-in...................................................................................... 1
6 102733201 Adapter, Temp Sensor ....................................................................................... 1
7 102735501 Adapter, Flare .................................................................................................... 1
8 8639 Tie, Wire............................................................................................................. 4
9 102848901 Heater ................................................................................................................ 1
10 102734701 Outlet, Vent ........................................................................................................ 2
11 102847901 Tubeline, Heater................................................................................................. 1
12 102734901 Outlet, Vent ........................................................................................................ 1
13 102753901 Plate, Vent.......................................................................................................... 2
14 102617201 Nut, Flange, M10 x 1.5....................................................................................... 1
15 96715552 Bolt, Hex-Head, M10 x 1.5 x 65 ......................................................................... 2
16 102411205 Clamp, Hose, 22 mm ......................................................................................... 4
17 102411201 Clamp, Hose, 17 mm ......................................................................................... 4
18 102411204 Clamp, Hose, 15 mm ......................................................................................... 4
19 102411701 Tee-Fitting .......................................................................................................... 1
20 102734601 Duct, Flex Air, 2-1/2-in ....................................................................................... 1
21 N/A Screw, Phillips-Head .......................................................................................... 8
22 102736501 Hose, 3/8-in........................................................................................................ 1
23 102736301 Hose, Heater Return .......................................................................................... 1
24 102848801 Hose, Heater Supply, 2190 mm ......................................................................... 1
25 102735901 Hose, Heater Purge ........................................................................................... 1
26 102420201 Relay.................................................................................................................. 1
27 102755801 Wire Harness, Temp Sensor .............................................................................. 1
28 102755901 Wire Harness, Heater ........................................................................................ 1
29 102458901 Decal, Hot Surface Warning............................................................................... 1

Accessory(ies) can be installed on the following models: DIESEL ONLY
Carryall 294, XRT 1500, HUV 4420 D, Bobcat 2200 (s/n 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-15



Page 3-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D 2

9

15 16 17 18 19

20

21

22

23

28 29 30 31 32 33

37

34

35 36

24 25 26 27

10 11 12 13 14

3 4 5 6 7 8

APM-000173-002



CAB HEATER – DIESEL VEHICLES

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103175401 Kit, Cab Heater (includes items 2 - 37) .................................................................. 1
2 102732801 Knob, Fan Control.............................................................................................. 1
3 102732901 Switch, Fan ........................................................................................................ 1
4 102733001 Decal, Fan Switch .............................................................................................. 1
5 102733101 Tee-Fitting, Dual, 5/8-in...................................................................................... 1
6 102411205 Clamp, Hose, 22 mm ......................................................................................... 4
7 102847901 Tubeline, Heater................................................................................................. 1
8 102735501 Adapter, Flare .................................................................................................... 1
9 102420201 Relay.................................................................................................................. 1
10 103201001 Duct, Flex Air, 2-in.............................................................................................. 2
11 103200901 Outlet, Vent (with Fastener) ............................................................................... 2
12 103317901 Bushing, Hex Pipe ............................................................................................. 2
13 103318001 Nipple, Reducing, 1/2 x 3/8-in............................................................................ 1
14 103306101 Tee, 1/2-in. Street............................................................................................... 1
15 1015068 Nut, Lock, 1/4-20................................................................................................ 6
16 1015521 Bolt, Hex-Head, 1/4-20 x 7/8.............................................................................. 6
17 1016967 Screw, Tuflok...................................................................................................... 4
18 1016092 Screw, Phillips-Head, #8-32............................................................................... 4
19 102633401 Gasket, Thermostat ........................................................................................... 1
20 102848801 Hose, Coolant, 2190 mm ................................................................................... 1
21 103263401 Hose, Coolant, 430 mm ..................................................................................... 1
22 103263501 Hose, Coolant, 700 mm ..................................................................................... 1
23 103344701 Bracket, Heater Support .................................................................................... 1
24 103200801 Heater, Hydronic ................................................................................................ 1
25 103344601 Bracket, Valve Support ...................................................................................... 1
26 103264001 Valve, Heater ..................................................................................................... 1
27 103313901 Wire Harness, Heater ........................................................................................ 1
28 1013061 Nut, Nylon Lock, 10-32 ...................................................................................... 1
29 1017082 Screw, 10-32 x 3/4 ............................................................................................. 1
30 102025401 Tie, Wire............................................................................................................. 5
31 8639 Tie, Wire............................................................................................................. 7
32 102755801 Wire Harness, Temp Sensor .............................................................................. 1
33 103314101 Fuse ................................................................................................................... 1
34 103305501 V-Belt, Alternator................................................................................................ 1
35 103291401 Cover, Heater..................................................................................................... 1
36 102448001 Rivet, Drive ........................................................................................................ 1
37 102458901 Decal, Hot Surface Warning............................................................................... 1

Accessory(ies) can be installed on the following models: DIESEL ONLY
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421 D, Bobcat 2300,
Bobcat 2200 (s/n A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-17



Page 3-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

 
 

1

CAB ROOF

APM-000212-001



STROBE LIGHT

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101994301 Kit, Strobe Light (includes mounting hardware and wire harness) ......................... 1

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-19



Page 3-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D 1

APM-000168-001



WORK LIGHTS

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101994801 Kit, Work Light (includes mounting hardware and wire harness) ........................... 1

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-21



Page 3-22 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

1

APM-000214-001



REAR-VIEW MIRROR

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101995101 Kit, Rear-View Mirror (includes mounting hardware) ............................................. 1

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-23



Page 3-24 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

6

8

7

10

4

3

TYPICAL 2
PLACES

9

572

APM-000271-001



SIDE-VIEW MIRROR

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102272601 Kit, Side-View Mirror (includes items 2 - 10) .......................................................... 1
2 N/A Mirror, Side-View................................................................................................ 2
3 N/A Support, Mirror ................................................................................................... 2
4 N/A Clamp................................................................................................................. 2
5 N/A Bolt, Hex-Head, 5/16-18 x 3/4............................................................................ 2
6 N/A Bolt, Hex-Head, 5/16-18 x 1-3/4 ........................................................................ 4
7 N/A Washer, Lock, 5/16 ............................................................................................ 6
8 N/A Washer, 5/16 ...................................................................................................... 4
9 N/A Spacer, Nylon, 3/4-in. ......................................................................................... 4
10 N/A Nut, 5/16-18 ....................................................................................................... 4

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-25



Page 3-26 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

1

APM-000215-001



DEFOGGER FAN

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101994401 Kit, Defogger Fan (includes mounting hardware and wire harness) ...................... 1

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-27



Page 3-28 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D

1

Mounts to top, front, inside of cab.

APM-000264-002



ACCESSORY SWITCH PANEL

3ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: For replacement parts, contact
Curtis Tractor Cab, Inc.
111 Higgins St.
Worcester, MA 01606
(508) 853-2200
(800) 876-9104 (fax)

1 101994601 Panel, Accessory Switch........................................................................................ 1

For installation on any AWD vehicle equipped with a cab.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 3-29



Page 3-30 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

3

D



4
LIGHTING



Page 4-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

2

3 4

APM-000174-001



KEY-CONTROLLED HEADLIGHTS

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102966801 Kit, Key-Controlled Headlights (includes items 2 - 4)............................................. 1
2 102420201 Relay.................................................................................................................. 1
3 4257 Terminal, Quick Disconnect, 1/4-in. Female ...................................................... 2
4 102526701 Terminal, Quick Disconnect, 1/4-in. Male........................................................... 2

Accessory(ies) can be installed on the following models:  Carryall 294,
Carryall 294 SE, Carryall 295, Carryall 295 SE, Carryall 295 IntelliTach,
XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE, XRT 1550 IntelliTach,
Bobcat 2200, Bobcat 2200 S, Bobcat 2300, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-3



Page 4-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

5

7 8 10 11 13 14

9

15

19 20 21 22

16 17 18

12

2 3 4 6

APM-000175-001



TAILLIGHT/BRAKE LIGHT/TURN SIGNAL/HORN KIT

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102484801 Kit, Taillight/Brake Light/Turn Signal/Horn (includes items 2 - 22) ......................... 1
2 102711901 Switch, Brake Light ............................................................................................ 1
3 102710101 Switch, Turn Signal ............................................................................................ 1
4 102529202 Cover, Steering Column ..................................................................................... 1
5 102712501 Wire Harness, Turn Signal ................................................................................. 1
6 102671101 Bracket, Horn ..................................................................................................... 1
7 102025801 Bolt, Torx-Head, 1/4-24 x 3/4 ............................................................................. 1
8 1014306 Washer, 1/4 ........................................................................................................ 2
9 1014530 Horn ................................................................................................................... 1
10 7820 Washer, Internal Tooth Lock, 5/16...................................................................... 1
11 101955101 Nut, M6 .............................................................................................................. 1
12 102706701 Mounting Plate, Flasher ..................................................................................... 1
13 102238001 Bolt, Hex-Head, #10-24 ..................................................................................... 2
14 102721601 Flasher, 12V....................................................................................................... 1
15 102721701 Wire Harness, Turn Signal Jumper .................................................................... 1
16 1017075 Wire Harness, Turn Signal ................................................................................. 2
17 102741801 Taillight Assembly (Driver-Side) ......................................................................... 1
18 102741802 Taillight Assembly (Passenger-Side) ................................................................. 1
19 102025701 Screw, Tuflok...................................................................................................... 2
20 102686901 Wire Harness, Taillight ....................................................................................... 1
21 102615001 Clip, Conduit, 10 mm ......................................................................................... 2
22 8639 Tie, Wire............................................................................................................. 11

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-5



Page 4-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D
4 5 6 73

14

19 20

21

14 15 16 17 18

8 9 10 11 12

APM-000175-002



TAILLIGHT/BRAKE LIGHT/TURN SIGNAL/HORN KIT

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103199501 *Kit, Taillight/Brake Light/Turn Signal/Horn (includes items 3 - 21)........................ 1
2 103199502 **Kit, Taillight/Brake Light/Turn Signal/Horn (includes items 3 - 21) ...................... 1
3 103222401 Bracket, Horn ..................................................................................................... 1
4 1014530 Horn ................................................................................................................... 1
5 102721601 Flasher, 12V....................................................................................................... 1
6 102615001 Clip, Conduit, 10 mm ......................................................................................... 2
7 103245001 Wire Harness, Turn Signal Jumper (for use on Carryall, XRT,  HUV vehicles).. 2
8 103220101 Taillight Assembly .............................................................................................. 2
9 102711901 Switch, Brake Light ............................................................................................ 1
10 102529202 Cover, Steering Column ..................................................................................... 1
11 102894501 Light, Turn Signal, 3-inch (for use on Carryall, XRT, HUV vehicles) .................. 2
12 102885002 Light, Turn Signal, 4-inch (for use on Bobcat 2200, 2300 vehicles)................... 2
13 8639 Tie, Wire............................................................................................................. 11
14 102238001 Bolt, Hex-Head, #10-24 ..................................................................................... 2
15 304 Bolt, Hex-Head, 1/4-20 x 1................................................................................. 5
16 101506801 Nut, Nylon Lock, 1/4-20 ..................................................................................... 5
17 101955101 Nut, Hex, M6 ...................................................................................................... 1
18 7820 Washer, Internal Tooth Lock, 5/16...................................................................... 1
19 102710101 Switch, Turn Signal ............................................................................................ 1
20 103226801 Wire Harness, Taillight ....................................................................................... 1
21 103227101 Wire Harness, Turn Signal ................................................................................. 1

* Kit can be installed on Bobcat 2300, Bobcat 2200 (s/n A59Y11001 & above, 
A59Z11001 & above) vehicles only.

** Kit can be installed on Carryall 295, Carryall 295 IntelliTach, XRT 1550,
XRT 1550 IntelliTach, HUV 4421 vehicles only.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-7



Page 4-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D
5 6 8 9

7 12

13 14 15

16

10 11

2 3 4

APM-000176-001



TAILLIGHT/BRAKE LIGHT/HORN KIT

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102483201 Kit, Taillight/Brake Light/Horn (includes items 2 - 16)............................................. 1
2 102711901 Switch, Brake Light ............................................................................................ 1
3 102529202 Cover, Steering Column ..................................................................................... 1
4 102671101 Bracket, Horn ..................................................................................................... 1
5 102025801 Bolt, Torx-Head, 1/4-24 x 3/4 ............................................................................. 1
6 1014306 Washer, 1/4 ........................................................................................................ 2
7 1014530 Horn ................................................................................................................... 1
8 7820 Washer, Internal Tooth Lock, 5/16...................................................................... 1
9 101955101 Nut, M6 .............................................................................................................. 1
10 102741801 Taillight Assembly (Driver-Side) ......................................................................... 1
11 102741802 Taillight Assembly (Passenger-Side) ................................................................. 1
12 102025701 Screw, Tuflok...................................................................................................... 2
13 102686901 Wire Harness, Taillight ....................................................................................... 1
14 102615001 Clip, Conduit, 10 mm ......................................................................................... 2
15 8639 Tie, Wire............................................................................................................. 8
16 102680001 Horn Button with Harness .................................................................................. 1

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-9



Page 4-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

3 42

8

13

9 10 11 12

5 6

7

14

APM-000176-002



TAILLIGHT/BRAKE LIGHT/HORN KIT

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103199401 Kit, Taillight/Brake Light/Horn (includes items 2 - 14)............................................. 1
2 103222401 Bracket, Horn ..................................................................................................... 1
3 1014530 Horn ................................................................................................................... 1
4 102615001 Clip, Conduit, 10 mm ......................................................................................... 2
5 103220101 Taillight Assembly .............................................................................................. 2
6 102711901 Switch, Brake Light ............................................................................................ 1
7 102529202 Cover, Steering Column ..................................................................................... 1
8 8639 Tie, Wire............................................................................................................. 9
9 304 Bolt, Hex-Head, 1/4-20 x 1................................................................................. 5
10 101506801 Nut, Nylon Lock, 1/4-20 ..................................................................................... 5
11 101955101 Nut, Hex, M6 ...................................................................................................... 1
12 7820 Washer, Internal Tooth Lock, 5/16...................................................................... 1
13 103226801 Wire Harness, Taillight ....................................................................................... 1
14 102680001 Horn Button with Harness .................................................................................. 1

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-11



Page 4-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

1

APM-000177-001



BRAKE LIGHT SWITCH

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102711901 Kit, Switch, Brake Light .......................................................................................... 1

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420, HUV 4420D
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-13



Page 4-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

4

5

3

2

APM-000178-001



FOG LIGHTS

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103224201 Kit, Fog Light (includes items 2 - 5) ....................................................................... 1
2 103235301 Switch, Fog Light ............................................................................................... 1
3 103178901 Light, Fog, 3-inch ............................................................................................... 2
4 103226901 Wire Harness, Fog Light .................................................................................... 1
5 8639 Tie, Wire............................................................................................................. 4

Accessory(ies) can be installed on the following models: Carryall 295,
Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-15



Page 4-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D

WARNING

8

5 3

2

7
6

4

APM-000179-001



REAR-FACING 12-VOLT LIGHTS

4ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM10685 Kit, Rear-Facing 12-Volt Light (includes items 2 - 10)............................................ 1
2 N/A Light, Flood ........................................................................................................ 1
3 102410602 Clamp, Insulated ................................................................................................ 1
4 N/A Gasket, Foam .................................................................................................... 1
5 N/A Bolt, Carriage ..................................................................................................... 1
6 N/A Washer, Lock ..................................................................................................... 1
7 N/A Nut, Hex ............................................................................................................. 1
8 N/A Wire Harness, Rear-Facing 12V Light ............................................................... 1
9 N/A Terminal, Ring (not shown) ................................................................................ 2
10 N/A Terminal, Female Quick Disconnect (not shown)............................................... 2

Accessory(ies) can be installed on the following models: Carryall 294,
Carryall 295, XRT 1500, XRT 1550, Bobcat 2200, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 4-17



Page 4-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

4

D



5
ATTACHMENTS, IMPLEMENTS
AND OUTDOOR ACCESSORIES



Page 5-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

2

2

APM-000186-001



GARDEN AND GAME PLOT CULTIVATOR

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM10880 Kit, Garden and Game Plot Cultivator (includes items 2 - 4) ................................. 1
2 N/A Switch, Toggle (includes decal, washer and rubber boot).................................. 1
3 N/A Wire Harness, Cultivator (not shown) ................................................................ 1
4 N/A Wire Tie (not shown) .......................................................................................... 7

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-3



Page 5-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D
1

APM-000180-001



50-GALLON SPRAYER

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM11227 Kit, Sprayer, 50-Gallon ........................................................................................... 1

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-5



Page 5-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

13

41

14

TYPICAL
4 PLACES

15

10
8

2
9

3
4

16

17

5

7

4

611

12

22

20

18
19

21

33

34

38

35
36

37

TYPICAL
4 PLACES

TYPICAL
2 PLACES

31

27

29

30

28

26

24

25

23

UNDERNEATH HOOD

DRIVER-SIDE OF DASH

APM-000181-002



WINCH KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102483801 Kit, Winch (includes items 2 - 41) .......................................................................... 1
2 102624301 Bracket, Winch Support ..................................................................................... 1
3 102732301 Bolt, Hex-Head, M10 x 1.50 x 100 ..................................................................... 4
4 102718101 Washer, M10 ...................................................................................................... 9
5 102461601 Plate, Spacer, 5/8-in........................................................................................... 1
6 102671001 Plate, Spacer (rear), 1/4-in................................................................................. 1
7 102493101 Nut, Lock, M10................................................................................................... 4
8 96727003 Bolt, Hex-Head, M10 x 1.50 x 30 ....................................................................... 1
9 102617201 Nut, Lock, M10................................................................................................... 1
10 N/A Washer, Lock, M10 ............................................................................................ 1
11 102624201 Bracket, Winch................................................................................................... 1
12 102487601 Winch ................................................................................................................. 1
13 1010934 Bolt, Hex-Head, 5/16 x 1.................................................................................... 4
14 N/A Washer, Lock, 5/16 ............................................................................................ 4
15 1011697 Washer, 5/16 ...................................................................................................... 4
16 102673501 Fairlead .............................................................................................................. 1
17 N/A Bolt, Hex-Head, 3/8 x 3/4................................................................................... 2
18 357 Washer, Lock, 3/8 .............................................................................................. 2
19 N/A Nut, Hex, 3/8 ...................................................................................................... 2
20 *39557 Winch Hook w/ Safety Strap (includes items 6 and 7) ....................................... 1
21 N/A Pin, Clevis ..................................................................................................... 1
22 N/A Pin, Hair......................................................................................................... 1
23 102672801 Bracket, Winch Contactor .................................................................................. 1
24 102673401 Contactor, Winch................................................................................................ 1
25 102025801 Screw, Torx Pan-Head, 1/4-20 x 3/4 .................................................................. 2
26 102776601 Washer, Thick, 1/4 ............................................................................................. 1
27 304 Bolt, Hex-Head, 1/4-20 x 1................................................................................. 4
28 451 Washer, Lock, 1/4 .............................................................................................. 4
29 332 Washer, 1/4 ........................................................................................................ 8
30 102347601 Nut, Hex, 1/4 ...................................................................................................... 4
31 102410603 Clamp, P-Clamp Cable, 5/8 ............................................................................... 1
32 102410601 Clamp, P-Clamp Cable, 1 .................................................................................. 1
33 102673601 Socket, Remote ................................................................................................. 1
34 *32615 Bolt, Hex-Head, #10-24 x 3/4............................................................................. 2
35 1016 Washer, Lock, #10 ............................................................................................. 2
36 183 Washer, #10 ....................................................................................................... 2
37 1017 Nut, Hex, #10-24................................................................................................ 2
38 102673701 Switch, Remote.................................................................................................. 1
39 N/A Kit, Wiring........................................................................................................... 1
40 8639 Tie, Wire............................................................................................................. 12
41 102231601 Decal, Winch Warning Decal ............................................................................. 1

* indicates WARN part numbers

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420, HUV 4420D,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-7



Page 5-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

WARNING
WINCH CABLE FRACTURE COULD RESULT

IN SERIOUS INJURY OR DEATH.

• Do not use winch while persons are seated on the vehicle.

• Use remote operation switch for winch control.

• Stand to the side and away from the vehicle to operate winch.

• Read winch operator manual before operating winch.

TYPICAL
4 PLACES

WARNING
WINCH CABLE FRACTURE COULD RESULT

IN SERIOUS INJURY OR DEATH.

• Do not use winch while persons are seated on the vehicle.

• Use remote operation switch for winch control.

• Stand to the side and away from the vehicle to operate winch.

• Read winch operator manual before operating winch.

10

7

4

8

3

11

2

5

12

6

13

TYPICAL
4 PLACES

TYPICAL
2 PLACES

9

14

16

18

17

15

22

23
27

24
25

26

21

19

18

20

APM-000181-001



WINCH KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103253101 Kit, Winch (includes items 2 - 29) .......................................................................... 1
2 *60239 Winch ................................................................................................................. 1
3 103212301 Bracket, Winch................................................................................................... 1
4 102673501 Fairlead .............................................................................................................. 1
5 *39557 Winch Hook w/ Safety Strap (includes items 6 and 7) ....................................... 1
6 N/A Pin, Clevis ..................................................................................................... 1
7 N/A Pin, Hair......................................................................................................... 1
8 95934550 Bolt, Hex-Head, 3/8-16 x 3/4.............................................................................. 2
9 357 Washer, Lock, 3/8 .............................................................................................. 2
10 102288801 Nut, 3/8-16 ......................................................................................................... 2
11 102231601 Decal, Winch Warning........................................................................................ 1
12 1010934 Bolt, Hex-Head, 5/16-1 ...................................................................................... 4
13 1011697 Washer, 5/16 ...................................................................................................... 4
14 N/A Washer, Lock, 5/16 ............................................................................................ 4
15 102718301 Pin, Receiver, 5/8 x 3 ......................................................................................... 1
16 103222401 Bracket, Winch Contactor .................................................................................. 1
17 102673401 Contactor, Winch................................................................................................ 1
18 304 Bolt, Hex-Head, 1/4-20 x 1................................................................................. 5
19 102347601 Nut, 1/4-20 ......................................................................................................... 5
20 332 Washer, 1/4 ........................................................................................................ 4
21 451 Washer, Lock, 1/4 .............................................................................................. 4
22 102673601 Socket, Winch Remote ...................................................................................... 1
23 *32615 Bolt, Hex-Head, #10-24 x 3/4............................................................................. 2
24 183 Washer, #10 ....................................................................................................... 2
25 1016 Washer, Lock, #10 ............................................................................................. 2
26 1017 Nut, #10-24 ........................................................................................................ 2
27 102673701 Switch, Winch Remote....................................................................................... 1
28 N/A Kit, Wiring (not shown)....................................................................................... 1
29 8639 Tie, Wire (not shown) ......................................................................................... 12

* indicates WARN part numbers

Accessory(ies) can be installed on the following models: Carryall 295,
Carryall 295 SE, Carryall 295 IntelliTach, XRT 1550, XRT 1550 SE,
XRT 1550 IntelliTach, HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-9



Page 5-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

4
2

3

5

TYPICAL
4 PLACES

TYPICAL
4 PLACES

APM-000182-001



FRONT RECEIVER HITCH

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103273901 Kit, Front Receiver Hitch (includes items 2 - 5)...................................................... 1
2 N/A Hitch, Front Receiver ......................................................................................... 1
3 N/A Bolt, Hex-Head, M10 x 1.5 x 90 ......................................................................... 4
4 N/A Washer, M10 ...................................................................................................... 4
5 N/A Nut, Lock, M10 x 1.5 .......................................................................................... 4

Accessory(ies) can be installed on the following models: Carryall 294,
Carryall 294 SE, Carryall 295, Carryall 295 SE, XRT 1500, XRT 1500 SE,
XRT 1550, XRT 1550 SE, Bobcat 2200, Bobcat 2200 S, HUV 4420
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-11



Page 5-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

4

6

7

5

2

3
8

9

APM-000183-001



FRONT RECEIVER ATTACHMENT KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM10888 Kit, Front Receiver Attachment (includes items 2 - 9)............................................ 1
2 AM11113 Receiver, Stepped.............................................................................................. 1
3 AM11112 Mount, Accessory .............................................................................................. 1
4 AM11115 Pin, Hitch............................................................................................................ 2
5 AM11116 Clip, Hitch Pin .................................................................................................... 2
6 N/A Bushing .............................................................................................................. 1
7 N/A Bolt, Hex-Head, 5/8-11 x 4-1/2........................................................................... 2
8 N/A Washer, 5/8 ........................................................................................................ 2
9 N/A Nut, Lock, 5/8-11................................................................................................ 2

Accessory(ies) can be installed on the following models: Carryall 294,
Carryall 294 SE, Carryall 295, Carryall 295 SE, XRT 1500, XRT 1500 SE,
XRT 1550, XRT 1550 SE, Bobcat 2100, Bobcat 2100 S, Bobcat 2200,
Bobcat 2200 S
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-13



Page 5-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D
2

3
4

13
10

11

12

9

18

18

20

19

19

21

17

14

16

15

5

6

7

3

4

APM-000184-001



HIGH-CAPACITY SUSPENSION KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102618903 Kit, High-Capacity Suspension (includes items 2 - 21) .......................................... 1
2 102365602 Shock Absorber, Rear Heavy-Duty .................................................................... 2
3 102616301 Bolt, Flange-Head, M12 x 1.75 x 70 .................................................................. 4
4 102620501 Nut, Flange Nylon Lock, M12 x 1.75.................................................................. 4
5 102330901 Wrench, Spanner ............................................................................................... 1
6 102673301 Decal, High Capacity ......................................................................................... 2
7 102459601 Decal, Vehicle Load High-Capacity.................................................................... 1
8 102468802 Kit, Anti-Sway Bar (includes items 9 - 21).......................................................... 1
9 102464601 Bar, Anti-Sway............................................................................................... 1
10 102495001 Bracket, Anti-Sway Bar ................................................................................. 2
11 102446601 Bushing, Anti-Sway Bar................................................................................. 2
12 102298130 Bolt, Flange-Head, M8 x 30........................................................................... 4
13 102298401 Nut, Lock, M8 ................................................................................................ 4
14 102477201 Mount, Link.................................................................................................... 2
15 102298240 Bolt, Flange-Head, M8 x 40........................................................................... 4
16 102618601 Nut, Flange Lock, M8 .................................................................................... 4
17 1016183 Bolt, Hex-Head, 3/8-16 x 7............................................................................ 2
18 102470601 Washer, Cup.................................................................................................. 8
19 102470101 Bushing, Link................................................................................................. 8
20 102470501 Sleeve, Link................................................................................................... 2
21 8754 Nut, Lock, 3/8-16........................................................................................... 2

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-15



Page 5-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D
2

3
4

11
8

9

10

7

13

13

15

14

14

16

12

5

3

4

APM-000184-002
‘



HIGH-CAPACITY SUSPENSION KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102793203 Kit, High-Capacity Suspension (includes items 2 - 16) .......................................... 1
2 102365602 Shock Absorber, Rear Heavy-Duty .................................................................... 2
3 102616301 Bolt, Flange-Head, M12 x 1.75 x 70 .................................................................. 4
4 102620501 Nut, Flange Nylon Lock, M12 x 1.75.................................................................. 4
5 102459601 Decal, Vehicle Load High-Capacity.................................................................... 1
6 102468802 Kit, Anti-Sway Bar (includes items 7 - 16).......................................................... 1
7 102464601 Bar, Anti-Sway............................................................................................... 1
8 102495001 Bracket, Anti-Sway Bar ................................................................................. 2
9 102446601 Bushing, Anti-Sway Bar................................................................................. 2
10 102298130 Bolt, Flange-Head, M8 x 30........................................................................... 4
11 102618601 Nut, Flange Lock, M8 .................................................................................... 4
12 1016183 Bolt, Hex-Head, 3/8-16 x 7............................................................................ 2
13 102470601 Washer, Cup.................................................................................................. 8
14 102470101 Bushing, Link................................................................................................. 8
15 102470501 Sleeve, Link................................................................................................... 2
16 8754 Nut, Lock, 3/8-16........................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, XRT 1550, HUV 4421
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-17



Page 5-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

6
3

4

5

2

11

11

13

12

12

14

10

7

9

8

APM-000185-001



ANTI-SWAY BAR KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102468802 Kit, Anti-Sway Bar (includes items 2 - 14).............................................................. 1
2 102464601 Bar, Anti-Sway ................................................................................................... 1
3 102495001 Bracket, Anti-Sway Bar ...................................................................................... 2
4 102446601 Bushing, Anti-Sway Bar ..................................................................................... 2
5 102298130 Bolt, Flange-Head, M8 x 30 ............................................................................... 4
6 102298401 Nut, Lock, M8..................................................................................................... 4
7 102477201 Mount, Link ........................................................................................................ 2
8 102298240 Bolt, Flange-Head, M8 x 40 ............................................................................... 4
9 102618601 Nut, Flange Lock, M8......................................................................................... 4
10 1016183 Bolt, Hex-Head, 3/8-16 x 7................................................................................. 2
11 102470601 Washer, Cup ...................................................................................................... 8
12 102470101 Bushing, Link ..................................................................................................... 8
13 102470501 Sleeve, Link ....................................................................................................... 2
14 8754 Nut, Lock, 3/8-16................................................................................................ 2

Accessory(ies) can be installed on the following models: Carryall 294,
XRT 1500, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-19



Page 5-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

6
3

4

5

2

8

8

10

9

9

11

7

APM-000185-002



ANTI-SWAY BAR KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102792502 Kit, Anti-Sway Bar (includes items 2 - 11) .............................................................. 1
2 102464601 Bar, Anti-Sway ................................................................................................... 1
3 102495001 Bracket, Anti-Sway Bar ...................................................................................... 2
4 102446601 Bushing, Anti-Sway Bar ..................................................................................... 2
5 102298130 Bolt, Flange-Head, M8 x 30 ............................................................................... 4
6 102618601 Nut, Flange Lock, M8......................................................................................... 4
7 1016183 Bolt, Hex-Head, 3/8-16 x 7................................................................................. 2
8 102470601 Washer, Cup ...................................................................................................... 8
9 102470101 Bushing, Link ..................................................................................................... 8
10 102470501 Sleeve, Link ....................................................................................................... 2
11 8754 Nut, Lock, 3/8-16................................................................................................ 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE, HUV 4421,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-21



Page 5-22 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

2

3

TYPICAL
 4 PLACES

FRONT
OF VEHICLE

Underside of vehicle frame shown

APM-000187-001



BELLY PAN

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102487801 Kit, Belly Pan Skid (includes items 2 - 3) ............................................................... 1
2 102460301 Plate, Belly Pan Skid.......................................................................................... 1
3 96744370 Nut, Lock, M12 x 1.75 ........................................................................................ 4

Accessory(ies) can be installed on the following models: Any AWD vehicle
equipped with a diesel or Honda engine
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-23



Page 5-24 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

Underside of vehicle frame shown

2

3

TYPICAL 4
PLACES

APM-000187-002



BELLY PAN SKID KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103326601 Kit, Belly Pan Skid (includes items 2 - 3) ............................................................... 1
2 103326501 Plate, Belly Pan Skid.......................................................................................... 1
3 102740501 Nut, Jam, M12 x 1.75......................................................................................... 4

Accessory(ies) can be installed on the following models: Any AWD vehicle
equipped with Kawasaki V-Twin FH680D engine
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-25



Page 5-26 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D
10

9

2

TYPICAL
8 PLACES  

8

6

3

3

10

12

9

5

13

10

11

4

7

TYPICAL
2 PLACES

APM-000188-001



AUXILIARY HYDRAULIC KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102785401 Kit, Auxiliary Hydraulic (includes items 2 - 13) ....................................................... 1
2 102784003 Body, Auxiliary Valve.......................................................................................... 1
3 102922601 Bracket, Auxiliary Hydraulic ............................................................................... 1
4 102922701 Bolt, Hex-Head, M8 x 1.25 x 20 ......................................................................... 2
5 102741601 Nut, Flange-Head, M8 x 1.25............................................................................. 2
6 102794801 Quick Coupler, Female ...................................................................................... 1
7 102794901 Quick Coupler, Male........................................................................................... 1
8 102973501 Cap, Female Quick Coupler............................................................................... 1
9 102973601 Cap, Male Quick Coupler................................................................................... 1
10 102923801 Nut, Jam............................................................................................................. 2
11 102785001 Hose, Hydraulic, 3332 mm................................................................................. 1
12 102785101 Hose, Hydraulic, 3345 mm................................................................................. 1
13 102025401 Wire Tie, 18-in.................................................................................................... 8

Accessory(ies) can be installed on the following models: 
Carryall 295 IntelliTach, XRT 1550 IntelliTach, Bobcat 2300
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-27



Page 5-28 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

4

8

3

3

7

7

2

6

  Attachment arm shown not secured
to vehicle for clarity.

APM-000189-001



ATTACHMENT ARM AND INTERFACE KIT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102923301 Kit, Attachment Interface (includes items 2 - 4) ..................................................... 1
2 102789001 Interface, Attachment ......................................................................................... 1
3 102921601 Pin, Clevis, 3/4 x 4 ............................................................................................. 2
4 102786101 Pin, Rue, 3/4 ...................................................................................................... 2
5 102923201 Kit, Attachment Arm (includes items 6 - 8)............................................................. 1
6 102923401 Arm, Attachment ................................................................................................ 1
7 102921601 Pin, Clevis, 3/4 x 4 ............................................................................................. 2
8 102786101 Pin, Rue, 3/4 ...................................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295 IntelliTach, XRT 1550 IntelliTach, Bobcat 2300
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-29



Page 5-30 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

2

FRONT
OF VEHICLE

PASSENGER SIDE SHOWN

7

8

4

6

5

9

6

APM-000190-001



FRONT CV BOOT GUARD

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102482401 Kit, Front CV Boot Guard (includes items 2 - 9)..................................................... 1
2 102621902 Guard, CV Boot (Front Passenger-Side) ........................................................... 1
3 102621901 Guard, CV Boot (Front Driver-Side) (not shown) ............................................... 1
4 102678801 Bracket, CV Boot Guard .................................................................................... 2
5 102541455 Bolt, Flange-Head, M6 x 1 x 55 ......................................................................... 2
6 102755501 Washer, Flat Wide, 1/4....................................................................................... 4
7 102678901 Spacer................................................................................................................ 2
8 102732701 Spacer RPVC..................................................................................................... 2
9 102541501 Nut, Flange Lock, M6 x 1 ................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-31



Page 5-32 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

5 2

TYPICAL 3
PLACES

TYPICAL BOTH SIDES OF VEHICLE

FRONT DRIVER SIDE

4
5

TYPICAL 3
PLACES

TYPICAL BOTH SIDES OF VEHICLE

 
REAR DRIVER SIDE

APM-000191-001



CALIPER ROCK GUARD

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102486101 Kit, Caliper Rock Guard (includes items 2 - 5) ....................................................... 1
2 102621001 Guard, Rock (Front Driver-Side) ........................................................................ 1
3 102621002 Guard, Rock (Front Passenger-Side) (not shown)............................................. 1
4 102486001 Guard, Rock (Rear)............................................................................................ 2
5 102629601 Bolt, Flange-Head, 1/4-20 x 5/8 ......................................................................... 12

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-33



Page 5-34 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

TYPICAL BOTH SIDES OF VEHICLE

FRONT DRIVER SIDE

4
5

TYPICAL 3
PLACES

TYPICAL BOTH SIDES OF VEHICLE

 
REAR DRIVER SIDE

2

5

APM-000191-002



CALIPER ROCK GUARD

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102925801 Kit, Caliper Rock Guard (includes items 2 - 5) ....................................................... 1
2 102925901 Guard, Rock (Front Driver-Side) ........................................................................ 1
3 102625902 Guard, Rock (Front Passenger-Side) (not shown)............................................. 1
4 102486001 Guard, Rock (Rear)............................................................................................ 2
5 102629601 Bolt, Flange-Head, 1/4-20 x 5/8 ......................................................................... 12

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 IntelliTach, XRT 1550, XRT 1550 IntelliTach,
HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-35



Page 5-36 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

UNDERSIDE OF VEHICLE WITH FLANGED
REAR DIFFERENTIAL CASE

VEHICLE WITH NON-FLANGED
REAR DIFFERENTIAL CASE

5

1

4TYPICAL 4 
PLACES

3

FRONT
OF VEHICLE

8

7

9

10
2 5 4 3

TYPICAL 2 
PLACES

TYPICAL
4 PLACES

FRONT
OF VEHICLE

APM-000192-001



REAR DIFFERENTIAL ROCK GUARD

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTES:
Vehicles equipped with flanged rear differential cases require:
Rear Differential Guard Kit (CCI P/N 102709701)

Vehicles equipped with non-flanged rear differential cases require:
Rear Differential Guard Kit (CCI P/N 102709701)
Rear Differential Guard Adapter Kit (CCI P/N 102758601)

1 102709701 Kit, Rear Differential Guard (includes items 2 - 5).................................................. 1
2 102709501 Guard, Rear Differential Rock............................................................................ 1
3 102490201 Bolt (with Loctite), Hex-Head, M8 x 1.25 x 25.................................................... 4
4 96741038 Washer, M8 ........................................................................................................ 4
5 102298401 Nut, Lock, M8..................................................................................................... 4
6 102758601 Kit, Rear Differential Guard Adapter (7 - 10).......................................................... 1
7 102758401 Bracket, Rock Guard Adapter ............................................................................ 2
8 102758801 U-Bolt, 5/16-18................................................................................................... 2
9 102772201 Washer, Type A Flat, 5/16.................................................................................. 4
10 102292501 Nut, Nylon Lock, 5/16-18 ................................................................................... 4

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420, HUV 4420D,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-37



Page 5-38 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

1

APM-000193-001



SNOW CHAINS

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 Kit, Snow Chain
AM1221201 V-Chain – 25-inch Heavy Duty All Terrain tires and mud tires ........................... 2

AM10668 V-Chain – 18-inch tires....................................................................................... 2
AM10973 V-Chain – 23-inch Traks Max II tires .................................................................. 2
AM10666 V-Chain – 23-inch Carlisle All Trail and Turf Mate tires, Carlisle AT489,

and 22-inch Duro Off Road tires ........................................................................ 2

Accessory(ies) can be installed on the following models: Any AWD vehicle
equipped with 18-inch, 22-inch, 23-inch or 25-inch tires
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-39



Page 5-40 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

BLADE MARKER KIT

SWITCH PLATE KIT

PLOW
UP

PLOW
DOWN

WARNING
!

RISK OF SEVERE INJURY

OR DEATH

• Read owner’s manuals, operating

  instructions, and warnings for

  vehicle and plow.

• Do not exceed 5 mph (8 km/h) with 

  blade installed.

• Keep hands, feet, and persons 

  from under plow when operating

  or adjusting.

• Do not stand or ride on plow.

• Do not use plow control for

   winching operations. Use winch

   with remote only. See winch 

   warning. SVP205101

62" SNOW PLOW KIT

RECEIVER MOUNTING  KIT  

3

4 5 6

7

8

18

33 34

19 20 21

22 23 24 25

27 28

29 30 31

9 10 13

11

14 15 16

12

APM-000194-001



SNOW PLOW

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTES:
This kit contains parts that are not used in AWD applications.
Winch kit (CCI P/N 102483801) must be installed on AWD vehicles prior to
installing this snow plow kit.

1 AM10895 Kit, Snow Plow (includes items 2 - 34)................................................................... 1
2 AM10889 Kit, Snow Plow, 62-inch (includes items 3 - 16 and mounting hardware) .......... 1
3 AM10998 Plate, Pivot .................................................................................................... 1
4 AM11104 Pin, Plow Mount ............................................................................................ 1
5 AM11102 Spring, Pivot .................................................................................................. 1
6 AM11110 Cap, Vinyl ...................................................................................................... 2
7 AM1228901 Blade, 62-inch ............................................................................................... 1
8 AM11106 Bracket, Plow ................................................................................................ 1
9 AM11105 Lock Lever, Plow Angle................................................................................. 1
10 AM11103 Mount, Plow................................................................................................... 1
11 AM10999 Block, Tilt ....................................................................................................... 2
12 AM10997 Strip, Wear..................................................................................................... 1
13 AM11100 Skid, Blade .................................................................................................... 2
14 N/A Plate, Support................................................................................................ 1
15 AM11111 Pin, Retainer, Plow Mount ............................................................................. 2
16 AM11101 Spring, Tilt ..................................................................................................... 2
17 AM10890 Kit, Switch Plate (includes items 18 - 25)........................................................... 1
18 AM10893 Plate, Switch (includes decal) ....................................................................... 1
19 AM10891 Switch, Toggle ............................................................................................... 1
20 AM10892 Wire Harness, Switch .................................................................................... 1
21 101884301 Connector, Wire............................................................................................. 2
22 8248 Screw, Truss Phillips-Head, 1/4-20 x 3/4....................................................... 2
23 332 Washer, 1/4 ................................................................................................... 2
24 8233 Nut, Nylon Lock, 1/4-20................................................................................. 2
25 8639 Tie, Wire ........................................................................................................ 4
26 AM10888 Kit, Receiver Mounting (includes items 27 - 31 and mounting hardware)
27 AM11112 Mount, Accessory.......................................................................................... 1
28 AM11113 Receiver, Stepped ......................................................................................... 1
29 AM11115 Pin, Hitch....................................................................................................... 2
30 AM11116 Clip, Hitch Pin................................................................................................ 2
31 AM1229001 Stop, Plow Blade ........................................................................................... 1
32 AM11107 Kit, Blade Marker (includes items 33, 34, and mounting hardware) .................. 1
33 N/A Tube, Marker (red) ........................................................................................ 2
34 N/A Cap, Tube...................................................................................................... 2

Accessory(ies) can be installed on the following models: Carryall 294,
Carryall 294 SE, Carryall 295, Carryall 295 SE, XRT 1500, XRT 1500 SE,
XRT 1550, XRT 1550 SE, Bobcat 2200, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-41



Page 5-42 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

9

8

3

5
11

4

10

2

7

13

14

3

8

2

7

13

14

APM-000195-001



CAMOUFLAGE COVERS

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102769901 *Kit, Camouflage Body and Bed – Mossy Oak FF (includes items 2 - 5)............... 1
2 AM10677 Cover, Cargo Box............................................................................................... 1
3 AM11803 Wrap, Rear Body ............................................................................................... 1
4 102820701 Rivet, 1/8............................................................................................................ 34
5 102820801 Snap, Male Button ............................................................................................. 34
6 AM12061 *Kit, Camouflage – Mossy Oak FF (includes items 7 - 11)..................................... 1
7 AM10677 Cover, Cargo Box............................................................................................... 1
8 AM11803 Wrap, Rear Body ............................................................................................... 1
9 N/A Wrap, Center Body ............................................................................................ 1
10 102820701 Rivet, 1/8............................................................................................................ 52
11 102820801 Snap, Male Button ............................................................................................. 52
12 Cover, Cargo Box
13 AM10677 **Mossy Oak FF................................................................................................. 1
14 AM1226001 **Realtree Hardwood HD ................................................................................... 1
15 Enclosure (not shown)
16 AM1226101 ***Realtree Hardwood HD.................................................................................. 1
17 AM1226301 ***Mossy Oak FF ............................................................................................... 1
18 AM1226201 † Realtree Hardwood HD................................................................................... 1
19 AM1226401 † Mossy Oak FF................................................................................................. 1
20 AM1225901 †† Cover, Cargo Cage Head Rest – Realtree Hardwood HD (not shown) ............ 1
21 Cover, Bench Seat (not shown)
22 AM12062 ††† Mossy Oak FF............................................................................................. 1
23 AM1225801 ††† Realtree Hardwood HD............................................................................... 1
24 AM10675 ††† Mossy Oak FF............................................................................................. 1
25 AM1225701 ††† Realtree Hardwood HD............................................................................... 1

* For installation on Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE,
HUV 4420, Bobcat 2200 (s/n 235211001 & above, 235311001 & above)

** For installation on Carryall 295, Carryall 295 SE, XRT 1550, XRT 1550 SE,
HUV 4421, Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above)

*** For installation on Carryall 295, XRT 1550 only

† For installation on Carryall 295 SE, XRT 1550 SE only

†† For installation on any AWD vehicle equipped with a cargo cage

††† For installation on any AWD vehicle bench seat
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-43



Page 5-44 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

AM10642

2

9

10

8

4

3

4

7

6

5

APM-000196-001



GUN BOOT

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM10874 Kit, Gun Boot (includes items 2 - 10) ..................................................................... 1
2 AM10806 Boot, Gun........................................................................................................... 1
3 AM10807 Bracket, Gun Boot.............................................................................................. 1
4 N/A Plate, Gun Boot.................................................................................................. 2
5 N/A Bolt, Hex-Head, 1/4-20 x 1-1/2 .......................................................................... 2
6 N/A Washer, 1/4 ........................................................................................................ 2
7 N/A Nut, Nylon Lock, 1/4-20 ..................................................................................... 2
8 N/A Pin Clip, Large ................................................................................................... 1
9 N/A Pin Clip, Small.................................................................................................... 1
10 AM10642 Decal, Gun Warning........................................................................................... 1

Accessory(ies) can be installed on the following models: Any vehicle
equipped with cargo bed 101860201, AM10621, or AM10622
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-45



Page 5-46 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D

WARNING

OPERATING INSTRUCTIONS

2

3

APM-000197-001



FLOOR-MOUNTED GUN RACK

5ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM10639 Kit, Floor-Mounted Gun Rack
(includes items 2, 3, mounting bracket and hardware) .......................................... 1

2 N/A Rack, Floor-Mounted Gun.................................................................................. 1
3 N/A Decal, Gun Rack Warning.................................................................................. 1

Accessory(ies) can be installed on the following models: All AWD vehicles
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 5-47



Page 5-48 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

5

D



6

 

ENGINE ACCESSORIES



Page 6-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D
CAN CAUSE SEVERE INJURY

Rotating parts. KEEP CLEAR.
CCI 102460201

WARNING

!

24

27
25

26

20

21
22

28

19
TYPICAL 4 

PLACES

18

5

13

17

3

6

7
8

8

14

10

11

8

12

15

TYPICAL 2
 PLACES

4

23

14

16

9

TYPICAL 2
 PLACES

2

APM-000198-001



50 AMP ALTERNATOR KIT

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102483401 Kit, 50-Amp Alternator (includes items 2 - 28) ....................................................... 1
2 102466401 Adapter, PTO ..................................................................................................... 1
3 102719501 Bolt, Flange-Head (w/ Loctite), M8 x 1.25 x 50.................................................. 3
4 102712801 Spacer, Pulley .................................................................................................... 1
5 102712901 Spacer, Alternator Pulley Bolt ............................................................................ 3
6 102296150 Bolt, Flange-Head, M6 x 1 x 50 ......................................................................... 3
7 101601101 Pulley, Drive Clutch............................................................................................ 1
8 102298130 Bolt, Flange-Head, M8 x 1.25 x 30 .................................................................... 6
9 102713101 Bracket, Alternator (Bottom) .............................................................................. 1
10 102713001 Bracket, Alternator (Top) .................................................................................... 1
11 102490101 Bolt, Hex-Head (w/ Loctite), M10 x 1.50 x 20 .................................................... 2
12 102405901 Alternator, 50 Amp ............................................................................................. 1
13 102732301 Bolt, Hex-Head (w/ Loctite), M10 x 1.50 x 100 .................................................. 1
14 102491501 Washer, Hardened, M10 .................................................................................... 2
15 102627301 Spacer, Alternator .............................................................................................. 1
16 102616701 Nut, Nylon Lock, M10 x 1.50.............................................................................. 1
17 101233801 Belt ..................................................................................................................... 1
18 102712401 Wire Harness, Alternator.................................................................................... 1
19 8990 Tie, Wire............................................................................................................. 4
20 102448701 Circuit Breaker, 50 Amp ..................................................................................... 1
21 102447901 Fastener, Push-In............................................................................................... 2
22 1013061 Nut, Nylon Lock, #10-32 .................................................................................... 2
23 102617001 Nut, Lock, M8 x 1.25 .......................................................................................... 2
24 101977201 Bolt, Phillip Truss-Head, 1/4-20 x 1-1/2 ............................................................. 2
25 332 Washer, 1/4 ........................................................................................................ 2
26 8233 Nut, Nylon Lock, 1/4-20 ..................................................................................... 2
27 102460201 Decal, Rotating Parts Warning........................................................................... 1
28 96704416 Nut, Whizloc, M8 x 1.25 ..................................................................................... 1

Accessory(ies) can be installed on the following models: Any AWD vehicle
equipped with a Honda engine
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-3



Page 6-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D
19

TYPICAL 4 
PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

18

21

11

9

8

10
13

6

5

4

7

22

311

12

17

18

19

TYPICA
4 PLACE

TYPICAL
2 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

14

2

APM-000198-002
L
S



50 AMP ALTERNATOR KIT

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103204201 Kit, 50-Amp Alternator (includes items 2 - 22) ....................................................... 1
2 103186001 Adapter, PTO ..................................................................................................... 1
3 103203901 Bolt, Flange-Head, M8 x 1.25 x 35 .................................................................... 4
4 103326801 Screen, Fan ....................................................................................................... 1
5 103203201 Pulley, Drive Clutch............................................................................................ 1
6 102889501 Bolt, Flange-Head, M8 x 1.25 x 25 .................................................................... 4
7 102298401 Nut, Lock, M8 x 1.25 .......................................................................................... 4
8 102490101 Bolt, Hex-Head (w/ Loctite), M10 x 1.50 x 20 .................................................... 2
9 102405901 Alternator, 50 Amp ............................................................................................. 1
10 102732301 Bolt, Hex-Head (w/ Loctite), M10 x 1.50 x 100 .................................................. 1
11 102491501 Washer, Hardened, M10 .................................................................................... 2
12 102616701 Nut, Nylon Lock, M10 x 1.50.............................................................................. 1
13 102298130 Bolt, Flange-Head, M8 x 1.25 x 30 .................................................................... 6
14 101233801 Belt ..................................................................................................................... 1
15 102712401 Wire Harness, Alternator.................................................................................... 1
16 8990 Tie, Wire............................................................................................................. 4
17 102448701 Circuit Breaker, 50 Amp ..................................................................................... 1
18 102447901 Fastener, Push-In............................................................................................... 2
19 1013061 Nut, Nylon Lock, #10-32 .................................................................................... 2
20 96704176 Nut, Whizloc, M6 x 1.0 (not shown) ................................................................... 1
21 102627301 Spacer, Alternator .............................................................................................. 1
22 102713001 Bracket, Alternator (top)..................................................................................... 1

Accessory(ies) can be installed on the following models: Any AWD vehicle
equipped with a Kawasaki engine
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-5



Page 6-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D
2

1

APM-000199-001



CARBURETOR JET KIT

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 *Kit, Carburetor Jet
103307401 Jet Size – 102 (0-3300 ft altitude) ...................................................................... 1
103307301 Jet Size – 99 (3300-6600 ft altitude) .................................................................. 1
103307201 Jet Size – 96 (6600+ ft altitude) ......................................................................... 1

2 **Kit, Carburetor Jet
102623802 Jet Size, GX620 – 102 ....................................................................................... 1
102623805 Jet Size, GX620 – 105 ....................................................................................... 1
102623808 Jet Size, GX620 – 108 ....................................................................................... 1

* For Kawasaki engines only

** For Honda engines only
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-7



Page 6-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

TO THERMOSTATIC 
SWITCH

TO STARTER
SOLENOID

9

11

13
RED WIRE

TO RELAY FEMALE
BULLET CONNECTOR 

THERMAL  SWITCH
IS SUSPENDED IN FREE 
SPACE IN FRONT OF ENGINE 

10

12

BLACK WIRE

RED WIRE

3

8
7

5

6

9

14 2

4

APM-000200-001



CARBURETOR HEATER KIT

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102968701 Kit, Carburetor Heater (includes items 2 - 14) ....................................................... 1
2 102974801 Heater, Carburetor ............................................................................................. 1
3 102968501 O-Ring................................................................................................................ 1
4 102656701 Gasket................................................................................................................ 1
5 1012416 Terminal, Female Bullet ..................................................................................... 1
6 1011567 Terminal, Male Bullet.......................................................................................... 1
7 102973901 Holder, Fuse....................................................................................................... 1
8 102447901 Rivet, Push......................................................................................................... 1
9 102971801 Wire Assembly, #18 Red, 26-1/2-in ................................................................... 1
10 102971701 WIre Assembly, #18 Red, 9-1/2 in ..................................................................... 1
11 102970401 Switch, Thermal ................................................................................................. 1
12 8990 Tie, Wire............................................................................................................. 3
13 102971901 Wire Assembly, #18 Black ................................................................................. 1
14 102420201 Relay.................................................................................................................. 1

Accessory(ies) can be installed on the following models: AWD vehicles
equipped with a Honda engine
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-9



Page 6-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

2

3
TYPICAL 2
PLACES

4

APM-000201-001



COMPRESSION RELEASE SPRING KIT

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103283301 Kit, Compression Release Spring (includes items 2 - 4) ........................................ 1
2 102658001 Gasket, Crankcase Cover.................................................................................. 1
3 102834901 Gasket, Exhaust................................................................................................. 2
4 103265001 Spring................................................................................................................. 1

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-11



Page 6-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

2 3 4

APM-000202-001



ENGINE BLOCK HEATER

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1219601 Kit, Engine Block Heater (includes items 2 - 4)...................................................... 1
2 AM11264 Heater ................................................................................................................ 1
3 AM1219501 Cord, AC ............................................................................................................ 1
4 8639 Tie, Wire............................................................................................................. 6

Accessory(ies) can be installed on the following models: DIESEL ONLY
Carryall 294, Carryall 294 SE, Carryall 295, Carryall 295 SE,
Carryall 295 Intellitach, XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE,
XRT 1550 Intellitach, Bobcat 2200, Bobcat 2200 S, Bobcat 2300, HUV 4420,
HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-13



Page 6-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

TYPICAL
7 PLACES

TYPICAL
3 PLACES

10

4
7

4

9

8

4

6

5

11

3

2

2

APM-000203-001



SEALED CVT COVER

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102616003 Kit, Sealed CVT Cover (includes items 2 - 11)....................................................... 1
2 102481301 Gasket, CVT Cover............................................................................................ 1
3 102414501 Cover, Outer CVT .............................................................................................. 1
4 102411210 Clamp, Hose, 64mm .......................................................................................... 3
5 102481201 Bracket, Inlet Hose............................................................................................. 1
6 102481001 Hose, Inlet.......................................................................................................... 1
7 102481101 Hose, Outlet ....................................................................................................... 1
8 102616101 Cap, Inlet Cover ................................................................................................. 1
9 102628001 Filter, Inlet .......................................................................................................... 1
10 102296716 Screw, Thread-Forming, M6 x 1 x 16................................................................. 7
11 101856101 Screw, Hex Washer-Head Hi-Lo, 1/4-15 x 1/2 ................................................... 3

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, Carryall 295, Carryall 295 SE,
XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE,
Bobcat 2200, Bobcat 2300, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-15



Page 6-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

2

3

APM-000204-001
‘



DRIVE CLUTCH COVER

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103185701 Kit, Drive Clutch Cover (includes items 2 - 3) ........................................................ 1
2 103185801 Cover, Drive Clutch ............................................................................................ 1
3 103185901 Gasket, Drive Clutch Cover ............................................................................... 1

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, Carryall 295, Carryall 295 SE,
XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE,
Bobcat 2200, Bobcat 2300, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-17



Page 6-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

30

24

2

3

4 5

6 7

9

8

10

11

12 13

14

25 26 27 2928

31 32 33 34 35 36

FH680D  ADAPTER OIL FILTER KIT 103283501

APM-000205-001



KAWASAKI FH680D POWERTRAIN

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103290201 Kit, Kawasaki FH680D Powertrain (includes items 2 - 37)..................................... 1
2 103305701 Wire Harness, Kawasaki Powertrain.................................................................. 1
3 103198901 Hose, Intake....................................................................................................... 1
4 103208701 Cover, Engine (Front)......................................................................................... 1
5 103262901 Cover, Engine (Top) ........................................................................................... 1
6 103268101 Header, Exhaust ................................................................................................ 1
7 102462503 Cover, Inner CVT ............................................................................................... 1
8 102960201 Engine, Kawasaki .............................................................................................. 1
9 102951901 Mount, Engine.................................................................................................... 1
10 103277301 Cable, Accelerator ............................................................................................. 1
11 103277401 Cable, Choke ..................................................................................................... 1
12 103263001 Hook, Engine Lift................................................................................................ 2
13 102411210 Clamp, Hose, 64mm .......................................................................................... 1
14 N/A Gasket, Engine (part of Kawasaki engine)......................................................... 4
15 103201501 *Bolt, Hex-Head (w/ Loctite), M8 x 1.25 x 200 ................................................... 1
16 103201101 *Washer, Primary CVT Step............................................................................... 1
17 102296601 *U-Nut, M6 x 1.0 ................................................................................................ 4
18 102296920 *Screw, Button-Head, M6................................................................................... 4
19 102687801 *Bolt, Flange-Head (w/ Loctite), M10 x 1.50 x 40 .............................................. 4
20 102491001 *Bolt, Flange-Head (w/ Loctite), 3/8-16 x 1 ........................................................ 4
21 96704416 *Nut, Whiz Lock, M8 x 1.25................................................................................ 4
22 103279201 *Screw, Pan-Head, #10-16 x 5/8........................................................................ 4
23 103283501 Kit, Oil Filter, FH680D Adapter (includes items 24 - 36) .................................... 1
24 102958401 Nut, Hose Adapter......................................................................................... 1
25 102958501 O-Ring, 23.52 x 1.78mm ............................................................................... 1
26 1013061 Adapter, Oil Filter........................................................................................... 1
27 102958601 O-Ring, Oil Filter Adapter .............................................................................. 1
28 103326401 Guard, Oil Filter ............................................................................................. 1
29 103197201 Bracket, Oil Filter........................................................................................... 1
30 102495901 Bolt, Flange-Head, M8 x 1.25 x 30................................................................ 4
31 102443601 Clamp, Hose, #4............................................................................................ 4
32 102722001 Adapter, Straight, 5/16-in............................................................................... 2
33 103276201 Nipple, 3/4-16 x M20 ..................................................................................... 1
34 102618601 Nut, Nylon Flange Lock, M8 x 1.25 ............................................................... 4
35 103246901 Hose, Oil Return, 5/16-in............................................................................... 1
36 103240601 Hose, Oil, 5/16-in........................................................................................... 1
37 103259401 Limit Switch, Accelerator (not shown) ........................................................... 1

* Hardware not shown.

Accessory(ies) can be installed on the following models: Carryall 294,
Carryall 294 SE, Carryall 295, Carryall 295 SE, XRT 1500, XRT 1500 SE,
XRT 1550, XRT 1550 SE, Bobcat 2200, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-19



Page 6-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D

3

2

APM-000216-001



SPARK ARRESTOR

6ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 101629009 Kit, Spark Arrestor (includes items 2 - 3)................................................................ 1
2 N/A Spark Arrestor .................................................................................................... 1
3 N/A Screw ................................................................................................................. 1

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, Carryall 295, Carryall 295 SE,
XRT 1500, XRT 1500 SE, XRT 1550, XRT 1550 SE,
Bobcat 2200, Bobcat 2200 S, HUV 4420, HUV 4421
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 6-21



Page 6-22 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

6

D



7

 

MISCELLANEOUS



Page 7-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

17

16

7
7

8

7

8

5

5

3

12

13

11 5

6

8
7

10

14
TYPICAL

2 PLACES

TYPICAL
2 PLACES

4

1
TYPICAL

2 PLACES

APM-000210-001



HOMOLOGATION KIT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102715201 ROPS Top, Homologated....................................................................................... 1
2 102739401 Kit, Homologated ROPS (includes items 3 - 8) ...................................................... 1
3 102715401 Tube, Rear Support, ROPS ............................................................................... 2
4 102419901 Tube, Front Support, ROPS............................................................................... 2
5 102718001 Bolt, Hex-Head, M10 x 55.................................................................................. 7
6 102739501 Bolt, Hex-Head, M10 x 60.................................................................................. 1
7 102718101 Washer, M10 ...................................................................................................... 13
8 102718201 Nut, Hex Cap, M10 ............................................................................................ 8
9 102833901 Kit, Lighting (includes items 10 - 19) ...................................................................... 1
10 102709001 Light, Front Flasher............................................................................................ 2
11 102721801 Bracker, Front Flasher Light............................................................................... 2
12 102710701 Numberplate ...................................................................................................... 1
13 102490301 Bolt, Loctite, M6 x 1.0 x 16................................................................................. 2
14 102621501 Nut, Nylon Flange, M6 x 1.0 .............................................................................. 2
15 102709101 Light, Signal, Rear Driver-Side (not shown)....................................................... 1
16 102709102 Light, Signal, Rear Passenger-Side................................................................... 1
17 102720301 Nut, Flange Lock, M5 x 0.8 ................................................................................ 4
18 8990 Tie, Wire (not shown) ......................................................................................... 7
19 102679501 Reflector, Red (not shown) ................................................................................ 4

Accessory(ies) can be installed on the following models: Carryall 294,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-3



Page 7-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

SOME COMPONENTS       
SHOWN REMOVED FOR CLARITY        

4

2

3

APM-000206-001



STEERING STOP KIT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102803601 Kit, Steering Stop (includes items 2 - 4) ................................................................. 1
2 102803501 Stop, Steering..................................................................................................... 2
3 102719501 Bolt, Flange-Head (w/ Loctite), M8 x 1.25 x 50)................................................. 4
4 102618601 Nut, Nylon Flange Lock, M8 x 1.25.................................................................... 4

Accessory(ies) can be installed on the following models: 
Carryall 294, Carryall 294 SE, XRT 1500, XRT 1500 SE, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-5



Page 7-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

2

3 4

APM-000207-001



REGULATOR HARNESS KIT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: This kit is intended for AWD gasoline vehicles equipped with main
wire harness CCI P/N 102435301, Revisions E and F only.

1 102873601 Kit, Regulator Harness (includes items 2 - 4) ........................................................ 1
2 102873301 Wire Harness, Regulator.................................................................................... 1
3 1012416 Terminal, Female Bullet ..................................................................................... 2
4 8990 Tie, Wire............................................................................................................. 4

Accessory(ies) can be installed on the following models: 
Carryall 294,  XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-7



Page 7-8 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

3

9

13 14 15

4

10

5

11

6

12

APM-000208-001



HALF SHAFT BOOT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: If either inner or outer boot requires replacement, the other boot
should be replaced at the same time.

1 AM11807 *Kit, Half Shaft Outer Boot (includes items 3 - 6) ................................................... 1
2 AM11808 *Kit, Half Shaft Inner Boot (includes items 3 - 6).................................................... 1
3 N/A Boot, Half Shaft .................................................................................................. 1
4 N/A Clamp, Boot, Large ............................................................................................ 1
5 N/A Clamp, Boot, Small ............................................................................................ 1
6 N/A Grease, Axle ...................................................................................................... 1
7 AM1241201 **Kit, Half Shaft Outer Boot (includes items 9 - 15)................................................ 1
8 AM1241301 **Kit, Half Shaft Inner Boot (includes items 9 - 15) ................................................ 1
9 N/A Boot, Half Shaft .................................................................................................. 1
10 N/A Clamp, Boot, Large ............................................................................................ 1
11 N/A Clamp, Boot, Small ............................................................................................ 1
12 N/A Grease, Axle ...................................................................................................... 1
13 N/A Snap Ring, External ........................................................................................... 1
14 N/A Ring, Retaining .................................................................................................. 1
15 N/A Clip, Retaining Ring ........................................................................................... 1

* For installation on AWD vehicles with serial number 770483 and lower

** For installation on AWD vehicles with serial number 770484 and above
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-9



Page 7-10 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

2 3 4

5

6

87

APM-000209-001



FRONT DIFFERENTIAL DISABLE KIT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 102967001 Kit, Front Differential Disable (includes items 2 - 7) ............................................... 1
2 102967201 Decal, Front Differential Disable ........................................................................ 1
3 102967101 Switch, Toggle.................................................................................................... 1
4 102967401 Wire, Jumper, Power Point ................................................................................ 1
5 1011567 Terminal, Male Bullet.......................................................................................... 1
6 1012416 Terminal, Female Bullet ..................................................................................... 1
7 102967501 Wire, Jumper, Differential Relay ........................................................................ 1

Accessory(ies) can be installed on the following models: 
Carryall 294, XRT 1500, HUV 4420,
Bobcat 2200 (s/n 235211001 & above, 235311001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-11



Page 7-12 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

2
3

4

6

8

5

7

APM-000219-001



REVERSE BUZZER

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 103354202 Kit, Reverse Buzzer (includes items 2 - 8) ............................................................. 1
2 8057 Nut, Hex-Head Machine, #4-40 ......................................................................... 2
3 8058 Washer, Helical Spring Lock, #4 ........................................................................ 2
4 1014727 Washer, Nylon.................................................................................................... 2
5 1014808 Switch, Limit ....................................................................................................... 1
6 1016851 Buzzer, Reverse................................................................................................. 1
7 1016896 Screw, Hex-Head Machine, #4-40 ..................................................................... 2
8 102499001 Rivet................................................................................................................... 2

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, Carryall 295 Intellitach,
XRT 1550, XRT 1550 SE, XRT 1550 Intellitach
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-13



Page 7-14 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

2

3

41

TYPICAL
4 PLACES

APM-000217-001



CARGO BED TOOL BOX

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

NOTE: Items 2 - 4 required for installation; not included with tool box.

1 101837502 Tool Box, Cargo Bed .............................................................................................. 1
2 7847 Bolt, Hex-Head, 1/4-20 x 3/4.................................................................................. 4
3 332 Washer, 1/4 ............................................................................................................ 8
4 8233 Nut, Nylon Lock, 1/4-20 ......................................................................................... 4

Accessory(ies) can be installed on the following models: All AWD vehicles
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-15



Page 7-16 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

1

APM-000220-001



DIAMOND 8 ALLOY WHEEL

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1234401 Wheel Assembly, Diamond 8 (includes items 2 - 6)............................................... 1
2 AM1234501 Wheel, Diamond 8 Alloy (unmounted) ............................................................... 1
3 102943101 Tire, 25-in. HDAT ............................................................................................... 1
4 AM1234601 Center Cap, Diamond 8 Chrome ....................................................................... 1
5 AM1234701 Nut, Lug, Chrome (4-pack) ................................................................................ 1
6 AM1234801 Valve Stem, Chrome .......................................................................................... 1

Accessory(ies) can be installed on the following models: 
Carryall 295, Carryall 295 SE, Carryall 295 Intellitach,
XRT 1550, XRT 1550 SE, XRT 1550 Intellitach, HUV 4421, Bobcat 2300,
Bobcat 2200 (s/n A59Y11001 & above, A59Z11001 & above),
Bobcat 2200 S (s/n A5A011001 & above, A5A111001 & above)
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-17



Page 7-18 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D

7

6

54

APM-000218-001



TUNE-UP KIT

7ITEM PART NO. DESCRIPTION QTY
1    2    3    4

1 AM1232401 *Kit, Tune-Up (includes items 4 - 7) ....................................................................... 1
2 AM11804 **Kit, Tune-Up (includes items 4 - 7) ...................................................................... 1
3 AM11805 † Kit, Tube-Up (includes items 4 - 7)...................................................................... 1
4 N/A Filter, Oil ............................................................................................................. 1
5 N/A Filter, Fuel .......................................................................................................... 1
6 N/A Filter, Air............................................................................................................. 1
7 N/A Plug, Spark......................................................................................................... 2

* For use on Kawasaki V-Twin engines
** For use on Honda V-Twin engines
† For use on Kubota (Diesel) engines
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 7-19



Page 7-20 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

7

D



8
TOOLS

G
E
D



Page 8-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List

G
E

8

D
13

12

APM-000124-001



TIRE REPAIR KITS
E
G
8ITEM PART NO. DESCRIPTION QTY

D

1    2    3    4

1 AM10752 Kit, Professional Tire Repair (includes items 2 - 8) (not shown) ............................ 1
2 N/A Tool, Insertion .................................................................................................... 1
3 N/A Probe, Heavy-duty Spreader ............................................................................. 1
4 N/A Needle, Spare ................................................................................................... 1
5 N/A Lube, Special .................................................................................................... 1
6 N/A Wrench, Allen .................................................................................................... 1
7 N/A Cord, Safety Seal (self-vulcanizing) .................................................................. 30
8 N/A Blade, Trim ........................................................................................................ 1
9 AM10767 Cords, Replacement Safety Seal, Professional Tire Repair Kit (60 pcs) .............. 1
10 AM10768 Needle, Replacement, Professional Tire Repair Kit .............................................. 1
11 AM10769 Lube, Replacement Special, Professional Tire Repair Kit ..................................... 1
12 AM10887 *Kit, Consumer Tire Repair Promotion (includes items 13 - 15) ........................... 1
13 AM10763 Kit, Consumer Tire Repair and Inflation ............................................................ 5
14 AM10765 Kit, Consumer Tire Repair – CO2 Cartridges (6-pack) ..................................... 5
15 AM10766 Display, Point-of-Purchase, Consumer Tire Kit ................................................. 1

*Items 13 - 15 can be purchased individually.
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page 8-3



G
E

8

D



INDEX
Part Number and Page
AM10639 5-47
AM10642 5-45
AM10666 5-39
AM10668 5-39
AM10675 5-43
AM10677 5-43
AM10685 4-17
AM10752 8-3
AM10763 8-3
AM10765 8-3
AM10766 8-3
AM10767 8-3
AM10768 8-3
AM10769 8-3
AM10806 5-45
AM10807 5-45
AM10874 5-45
AM10887 8-3
AM10888 5-13
AM10895 5-41
AM10973 5-39
AM11112 5-13
AM11113 5-13
AM11115 5-13
AM11116 5-13
AM11264 6-13
AM11803 5-43
AM11804 7-19
AM11805 7-19
AM11807 7-9
AM11808 7-9
AM12061 5-43
AM12062 5-43
AM1210001 1-33
AM1210801 1-33
AM1210901 3-11
AM1211001 1-33
AM1211002 1-33
AM1211401 1-33
AM1212101 1-13
AM1213301 2-3
AM1213303 2-5
AM1213401 2-3
AM1213501 2-5
AM1214401 2-3, 2-5, 2-7, 2-9
AM1214402 2-7
AM1215001 2-3
AM1215401 2-7
AM1215402 2-9
AM1215501 2-7
AM1215701 1-33
AM1215801 1-33
AM1216901 1-35
AM1217001 1-35

AM1217101 1-35
AM1219501 6-13
AM1219601 6-13
AM1219801 2-3, 2-5, 2-7, 2-9
AM1220101 2-9
AM1221201 5-39
AM1223001 2-25
AM1223101 2-25
AM1225101 3-7
AM1225301 3-9
AM1225701 5-43
AM1225801 5-43
AM1225901 5-43
AM1226001 5-43
AM1226101 5-43
AM1226201 5-43
AM1226301 5-43
AM1226401 5-43
AM1227301 2-25
AM1227401 2-25
AM1232401 7-19
AM1234401 7-17
AM1234501 7-17
AM1234601 7-17
AM1234701 7-17
AM1234801 7-17
AM1239001 1-23
AM1241201 7-9
AM1241301 7-9
183 5-7, 5-9
304 4-7, 4-11, 5-7, 5-9
320 1-19
332 1-15, 1-25, 5-7, 5-9, 6-3, 7-15
357 1-27, 1-29, 5-7, 5-9
403 1-15
451 5-7, 5-9
1016 5-7, 5-9
1017 5-7, 5-9
4257 4-3
7473 1-25, 1-27, 1-35
7820 4-5, 4-7, 4-9, 4-11
7847 7-15
8057 7-13
8058 7-13
8233 1-25, 6-3, 7-15
8639 3-13, 3-15, 3-17, 4-5, 4-7, 4-9, 4-11,

4-15, 5-7, 5-9, 6-13
8754 1-19, 1-27, 1-29, 5-15, 5-17, 5-19,

5-21
8755 1-27, 1-29
8915 1-35
8990 1-27, 1-29, 6-3, 6-5, 6-9, 7-3, 7-7
32615 5-7, 5-9
39557 5-7, 5-9
60239 5-9
101020001 1-29

1010435 1-25, 1-27
1010436 1-25
1010934 1-21, 5-7, 5-9
1011567 6-9, 7-11
1011697 1-35, 5-7, 5-9
1011964 2-3, 2-5, 2-7, 2-9
101196401 1-39
101233801 6-3, 6-5
1012416 6-9, 7-7, 7-11
1012830 1-25
1013061 3-17, 6-3, 6-5, 6-19
1014007 3-13
1014306 1-25, 4-5, 4-9
1014415 1-25
1014530 4-5, 4-7, 4-9, 4-11
1014537 1-25
1014727 7-13
1014808 7-13
1015068 1-15, 2-3, 2-5, 2-7, 2-9, 3-17
101506801 1-39, 4-7, 4-11
1015399 1-25
1015521 3-17
101552101 1-39
101553901 1-25
1015656 1-21
101565801 1-21
101565803 1-21
101565804 1-21
1015662 1-21
101601101 6-3
1016077 1-21
1016092 3-17
1016183 5-15, 5-17, 5-19, 5-21
101629009 6-21
1016603 1-27, 1-29
1016851 7-13
1016896 7-13
1016967 1-15, 3-17
1017075 4-5
1017082 3-17
1017162 1-27, 1-29
101716701 1-29
101770202 1-31
1017774 1-27, 1-29
101834701 1-35
101835601 3-13
101837502 7-15
101856101 6-15
101894304 1-25
101955101 4-5, 4-7, 4-9, 4-11
101963401 1-25
101977201 6-3
101994301 3-19
101994401 3-27
101994601 3-29
101994801 3-21
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page i-1



INDEX
101995101 3-23
102025401 3-17
102025701 4-5, 4-9
102025801 4-5, 4-9, 5-7
102065901 1-7
102066001 1-27, 1-29
102099301 1-7
102221301 1-25
102221401 1-25
102221501 1-25
102221701 1-25
102222001 1-25
102224001 1-13, 3-3
102229903 1-25
102231601 5-7, 5-9
102238001 4-5, 4-7
102239901 1-25
102272601 3-25
102288801 5-9
102289001 3-13
102296150 6-3
102296601 6-19
102296716 6-15
102296920 6-19
102297230 1-15
102298130 5-15, 5-17, 5-19, 5-21, 6-3, 6-5
102298240 5-15, 5-19
102298401 5-15, 5-19, 6-5
102298716 3-13
102330901 5-15
102343601 2-3, 2-5, 2-7, 2-9
102347601 5-7, 5-9
102365602 5-15, 5-17
102380801 2-7
102405901 6-3, 6-5
102410601 5-7
102410602 2-3, 2-7, 4-17
102410603 5-7
102411201 3-15
102411204 3-15
102411205 3-15, 3-17
102411210 6-15, 6-19
102411701 3-15
102414501 6-15
102419901 7-3
102420201 3-15, 3-17, 4-3, 6-9
102443601 6-19
102446601 5-15, 5-17, 5-19, 5-21
102447901 6-3, 6-5, 6-9
102448001 3-17
102448701 6-3, 6-5
102458901 3-15, 3-17
102459401 1-23, 3-3
102459601 5-15, 5-17
102460201 6-3
102460301 5-23

102461601 5-7
102462503 6-19
102464601 5-15, 5-17, 5-19, 5-21
102465701 1-27, 1-29
102466401 6-3
102468802 5-15, 5-17, 5-19
102470101 5-15, 5-17, 5-19, 5-21
102470501 5-15, 5-17, 5-19, 5-21
102470601 5-15, 5-17, 5-19, 5-21
102475701 3-13
102477201 5-15, 5-19
102480701 2-15
102480901 2-11
102481001 6-15
102481101 6-15
102481201 6-15
102481301 6-15
102481501 1-27
102481601 2-13
102482001 1-23
102482401 5-31
102483201 4-9
102483401 6-3
102483801 5-7
102484201 2-25
102484801 4-5
102486001 5-33, 5-35
102486101 5-33
102486301 2-15
102487001 2-13
102487601 5-7
102487801 5-23
102490101 1-9, 6-3, 6-5
102490301 7-3
102491001 6-19
102491501 6-3, 6-5
102493101 5-7
102495001 5-15, 5-17, 5-19, 5-21
102495901 6-19
102499001 7-13
102526701 4-3
102529202 4-5, 4-7, 4-9, 4-11
102537801 1-11
102540802 1-11
102541455 5-31
102541501 5-31
102614101 1-27
102614402 1-25
102615001 4-5, 4-7, 4-9, 4-11
102616003 6-15
102616101 6-15
102616301 5-15, 5-17
102616701 6-3, 6-5
102617001 6-3
102617201 3-15, 5-7
102617301 3-13

102618601 5-15, 5-17, 5-19, 5-21, 6-19,
7-5

102618903 5-15, 5-17
102620501 5-15, 5-17
102621001 5-33
102621002 5-33
102621101 1-23, 3-3
102621501 7-3
102621901 5-31
102621902 5-31
102623301 1-25
102623802 6-7
102623805 6-7
102623808 6-7
102624201 5-7
102624301 5-7
102625902 5-35
102626101 3-3
102627301 6-3, 6-5
102628001 6-15
102628601 1-15, 3-13
102629001 1-27, 1-29
102629601 5-33, 5-35
102633401 3-17
102656701 6-9
102658001 6-11
102670701 1-33
102671001 5-7
102671101 4-5, 4-9
102671501 1-23
102672801 5-7
102673301 5-15
102673401 5-7, 5-9
102673501 5-7, 5-9
102673601 5-7, 5-9
102673701 5-7, 5-9
102673901 1-27
102677801 1-3
102678801 5-31
102678901 5-31
102679501 7-3
102680001 4-9, 4-11
102686901 4-5, 4-9
102687801 6-19
102702501 2-11, 2-25
102702502 2-11, 2-25
102702503 2-25
102706501 3-3
102706701 4-5
102709001 7-3
102709101 7-3
102709102 7-3
102710101 4-5, 4-7
102710701 7-3
102711101 1-27
102711901 4-5, 4-7, 4-9, 4-11, 4-13
Page i-2 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List



INDEX
102712401 6-3, 6-5
102712501 4-5
102712801 6-3
102712901 6-3
102713001 6-3, 6-5
102713101 6-3
102713201 1-27
102715201 7-3
102715401 7-3
102718001 7-3
102718101 1-33, 5-7, 7-3
102718201 7-3
102718301 5-9
102719301 1-33
102719501 6-3, 7-5
102720301 7-3
102720701 1-25
102721601 4-5, 4-7
102721701 4-5
102721801 7-3
102722001 6-19
102732301 5-7, 6-3, 6-5
102732701 5-31
102732801 3-15, 3-17
102732901 3-15, 3-17
102733001 3-15, 3-17
102733101 3-15, 3-17
102733201 3-15
102734601 3-15
102734701 3-15
102734901 3-15
102735501 3-15, 3-17
102735901 3-15
102736201 3-15
102736301 3-15
102736501 3-15
102736601 3-13
102736701 3-13
102739401 7-3
102739501 1-37, 7-3
102739701 1-27
102739801 1-27
102740501 5-25
102741801 4-5, 4-9
102741802 4-5, 4-9
102745101 3-13
102745201 3-13
102745401 3-13
102746601 3-13
102746701 3-13
102746801 3-13
102746901 3-13
102747001 3-13
102747101 3-13
102747201 3-13
102747301 3-13

102747401 3-13
102747801 3-13
102747901 3-13
102748001 3-13
102748101 3-13
102748201 3-13
102748301 3-13
102748601 3-13
102750501 1-37
102750801 1-37
102752401 1-37
102753501 3-13
102753601 3-13
102753901 3-15
102754201 3-13
102754301 3-13
102754401 3-13
102754601 3-13
102754701 3-13
102755501 5-31
102755801 3-15, 3-17
102755901 3-15
102756001 3-13
102759901 1-11
102769901 5-43
102773301 3-13
102773401 3-13
102776601 5-7
102786101 1-19, 5-29
102789001 5-29
102792502 5-21
102803501 7-5
102803601 7-5
102812501 1-37, 1-39
102820701 5-43
102820801 5-43
102833901 7-3
102834901 6-11
102840901 3-3
102847901 3-15, 3-17
102848801 3-15, 3-17
102848901 3-15
102851701 1-25
102851702 1-25
102853402 2-15
102853403 2-13
102853404 2-15
102853601 2-13, 2-15
102867701 1-15
102873301 7-7
102873601 7-7
102873901 1-11
102878301 1-11
102879201 1-11
102879401 1-11
102882501 1-29

102883201 1-17
102885002 4-7
102889001 1-11
102889101 1-11
102889501 6-5
102890501 1-7
102890701 1-7
102892001 2-25
102892101 2-25
102894501 4-7
102912301 1-11
102921601 5-29
102923201 5-29
102923301 5-29
102923401 5-29
102924001 1-19
102925801 5-35
102925901 5-35
102943101 7-17
102951901 6-19
102953301 1-7
102958401 6-19
102958501 6-19
102958601 6-19
102960201 6-19
102961001 1-11
102966801 4-3
102967001 7-11
102967101 7-11
102967201 7-11
102967401 7-11
102967501 7-11
102968501 6-9
102968701 6-9
102970401 6-9
102971701 6-9
102971801 6-9
102971901 6-9
102973901 6-9
102974801 6-9
103174601 2-17
103174701 2-19
103175401 3-17
103175502 1-39
103177101 1-5
103178901 4-15
103183101 1-11
103183201 1-11
103184001 1-5
103185701 6-17
103185801 6-17
103185901 6-17
103186001 6-5
103186201 2-17
103186301 2-19
103186302 2-17
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page i-3



INDEX
103186303 2-19
103186501 2-19
103197201 6-19
103198901 6-19
103199401 4-11
103199501 4-7
103199502 4-7
103199601 1-15
103200801 3-17
103200901 3-17
103201001 3-17
103201101 6-19
103201501 6-19
103203201 6-5
103203901 6-5
103204201 6-5
103205701 1-17
103208701 6-19
103209601 1-15
103210601 1-17
103212301 5-9
103212701 1-17
103212801 1-17
103216401 1-39
103216801 1-39
103218401 1-19
103220101 4-7, 4-11
103222401 4-7, 4-11, 5-9
103222501 1-39
103223101 1-39, 2-5, 2-9
103223202 1-39
103223501 3-5
103223801 1-23
103223901 1-23
103224201 4-15
103226801 4-7, 4-11
103226901 4-15
103227001 1-29
103227101 4-7
103231701 1-17, 1-19
103231801 1-17, 1-19
103235301 4-15
103236001 1-17
103240601 6-19
103245001 4-7
103246901 6-19
103253101 5-9
103255501 3-13
103255801 2-17, 2-19
103259401 6-19
103262901 6-19
103263001 6-19
103263401 3-17
103263501 3-17
103264001 3-17
103265001 6-11

103268101 6-19
103273901 5-11
103274501 1-9
103274502 1-9
103274601 1-9
103274602 1-9
103276201 6-19
103277301 6-19
103277401 6-19
103279201 6-19
103283001 1-29
103283301 6-11
103283501 6-19
103290201 6-19
103291401 3-17
103293801 3-13
103305501 3-17
103305701 6-19
103306101 3-17
103307201 6-7
103307301 6-7
103307401 6-7
103310601 1-33
103313901 3-17
103314101 3-17
103317901 3-17
103318001 3-17
103326401 6-19
103326501 5-25
103326601 5-25
103326801 6-5
103344601 3-17
103344701 3-17
103354202 7-13
103368501 1-23
95934550 5-9
96704176 6-5
96704416 6-3, 6-19
96715552 3-15
96727003 5-7
96741046 1-9, 1-29
96744370 5-23

A
absorber, shock (rear heavy-duty) 5-15,

5-17
accessory mount 5-13
actuator adapter 1-27, 1-29
actuator bracket 1-27, 1-29
adapter, actuator 1-27, 1-29
alloy wheel and tire assembly 7-17
alternator bracket (bottom) 6-3
alternator bracket (top) 6-3, 6-5
alternator, 50-amp 6-3, 6-5
anti-sway bar 5-15, 5-17, 5-19, 5-21
arm, attachment 5-29

attachment arm 5-29
attachment interface 5-29

B
bar, anti-sway 5-15, 5-17, 5-19, 5-21
bar, nerf 1-7
bed mat 1-31
belly pan skid plate 5-23, 5-25
bench seat back 1-11
bench seat bottom 1-11
bench seat cover, camouflage 5-43
bin, storage 1-15
boot, gun 5-45
box bed, European 1-25
bracket

actuator 1-27, 1-29
alternator (bottom) 6-3
alternator (top) 6-3, 6-5
anti-sway bar 5-15, 5-17, 5-19, 5-21
brush guard 1-19
cab heater mounting 3-13
cv boot guard 5-31
fuel pump 3-13
gun boot 5-45
horn 4-5, 4-7, 4-9, 4-11
inlet hose 6-15
seat belt 1-11
stake side 1-21
storage bin 1-15
winch 5-7, 5-9
winch contactor 5-7, 5-9
winch support 5-7

brake light switch 4-5, 4-7, 4-9, 4-11
breaker, circuit, 50-amp 6-3, 6-5
brush guard 1-17, 1-19
bumper, front 1-17
buzzer, reverse 7-13

C
cab 3-3
cab console, deluxe 3-7
cab heater 3-13
cab, modular 3-5
caliper rock guard (front) 5-33, 5-35
caliper rock guard (rear) 5-33, 5-35
camouflage

body wrap, center 5-43
body wrap, rear 5-43
cargo box cover 5-43
enclosure 5-43
head rest cover 5-43

canopy 2-3, 2-5
canopy, 4-passenger 2-7, 2-9
carburetor heater 6-9
cargo bed tool box 7-15
Page i-4 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List



INDEX
cargo box cover, camouflage 5-43
cargo cage frame 1-37, 1-39
cargo cage head rest 1-37, 1-39
cargo cage, rear 1-37, 1-39
center body wrap, camouflage 5-43
chains, snow 5-39
circuit breaker, 50-amp 6-3, 6-5
clip, windshield 2-13, 2-15, 2-17, 2-19,

2-21, 2-23
contactor, winch 5-7, 5-9
cover

camouflage bench seat 5-43
camouflage cargo box 5-43
camouflage head rest 5-43
CVT 6-15
drive clutch 6-17
steering column 4-5, 4-7, 4-9, 4-11

crankcase cover gasket 6-11
cv boot guard, front 5-31
CVT cover 6-15

D
decal

4X4 1-25
bed load warning 1-25
carbon monoxide warning 3-3
fan switch (cab heater) 3-17
fan switch (heater) 3-15
front differential disable 7-11
gun rack warning 5-47
gun warning 5-45
high capacity 5-15
hot surface warning 3-17
instrument panel warning 1-11
instrument panel warning (diesel) 1-27
instrument panel warning (gas) 1-27
operating 1-11
ROPS certification warning 1-23, 3-3
rotating parts warning 1-13, 3-3, 6-3
vehicle load (high-capacity) 5-15, 5-17
winch warning 5-7, 5-9
young driver warning 1-23, 3-3

drive clutch cover 6-17
drive clutch cover gasket 6-17
drive clutch pulley 6-3, 6-5

E
enclosure

3-side vinyl (2-pass) 2-25
3-side vinyl (4-pass) 2-25
camouflage 5-43

engine block heater 6-13
engine, Kawasaki 6-19
European box bed 1-25
exhaust gasket 6-11

F
fairlead 5-7, 5-9
falling object protection system (FOPS)

1-23
fan screen 6-5
flasher, 12v 4-5, 4-7
flood light (rear-facing) 4-17
fog light 4-15
fog light switch 4-15
FOPS (falling object protection system)

1-23
FOPS visor 1-23
frame, cargo cage 1-37, 1-39
front receiver hitch 5-11
front skid plate 1-33
fuel pump 3-13

G
gasket

crankcase cover 6-11
CVT cover, CVT cover gasket 6-15
drive clutch cover 6-17
exhaust 6-11

guard, brush 1-17, 1-19
guard, caliper rock (front) 5-33, 5-35
guard, caliper rock (rear) 5-33, 5-35
guard, cv boot 5-31
gun boot 5-45
gun rack, floor-mounted 5-47

H
head rest cover, camouflage 5-43
head rest, cargo cage 1-37, 1-39
head restraint 1-9
heater, cab 3-13
heater, carburetor 6-9
heater, engine block 6-13
heavy-duty shock absorber, rear 5-15, 5-17
hitch, front receiver 5-11
hook, winch 5-7, 5-9
horn 4-5, 4-7, 4-9, 4-11
horn bracket 4-5, 4-7, 4-9, 4-11
horn button 4-9, 4-11

I
insulation, sound 1-13
interface, attachment 5-29

K
Kawasaki engine 6-19
kit

alternator, 50-amp 6-3, 6-5
anti-sway bar 5-15, 5-17, 5-19, 5-21
attachment arm 5-29
attachment interface 5-29

bed mat 1-31
belly pan skid 5-23, 5-25
bench seat 1-11
box bed, European 1-25
brake light switch 4-13
brush guard 1-17, 1-19
bumper 1-17
cab 3-3, 3-5
cab console, deluxe 3-7
caliper rock guard 5-33, 5-35
camouflage body and bed cover 5-43
canopy 2-3, 2-5
canopy, 4-passenger 2-7, 2-9
carburetor heater 6-9
carburetor jet 6-7
compression release spring 6-11
defogger fan (cab-mount) 3-27
drive clutch cover 6-17
electric bed lift 1-27, 1-29
enclosure, 3-side vinyl (2-pass) 2-25
enclosure, 3-side vinyl (4-pass) 2-25
engine block heater 6-13
exterior mirror 1-3
falling object protection system (FOPS)

1-23
fog light 4-15
front cv boot guard 5-31
front differential disable 7-11
front receiver attachment 5-13
front receiver hitch 5-11
gun boot 5-45
gun rack (floor-mounted) 5-47
half shaft boot 7-9
head restraint 1-9
heater, cab 3-13, 3-15, 3-17
high-capacity suspension 5-15, 5-17
homologated lighting 7-3
homologated ROPS 7-3
homologated ROPS top 7-3
homologation 7-3
Kawasaki adapter oil filter 6-19
Kawasaki powertrain 6-19
key-controlled headlights 4-3
nerf bar 1-7
radio 3-9
rear cargo cage 1-37, 1-39
rear-facing light (12v) 4-17
rear-view mirror (cab-mount) 3-23
regulator harness 7-7
reverse buzzer 7-13
sealed CVT cover 6-15
side-view mirror (cab-mount) 3-25
skid plate, front 1-33
skid plate, rear 1-35
snow chain 5-39
snow plow 5-41
All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List Page i-5



INDEX
sound insulation 1-13
spark arrestor 6-21
stake side 1-21
steering stop 7-5
storage bin, under-hood 1-15
strobe light (cab-mount) 3-19
taillight/brake light/horn 4-9, 4-11
taillight/brake light/turn signal/horn 4-5,

4-7
tire repair (consumer) 8-3
tire repair (professional) 8-3
tune-up 7-19
vinyl top 2-11
winch 5-7, 5-9
windshield wiper 3-11
windshield, fold-down 2-15, 2-19, 2-23
windshield, one-piece 2-13, 2-17, 2-21
work lights (cab-mount) 3-21

L
light

flood (rear facing) 4-17
fog 4-15
turn signal 4-7

M
mat, bed 1-31
mirror

exterior 1-3
rear-view (cab-mount) 3-23
side-view (cab-mount) 3-25

mount, accessory 5-13

N
nerf bar 1-7

P
panel, sound insulation 1-13
panel, stake side 1-21
plate

belly pan skid 5-23, 5-25
spacer (winch) 5-7

plow, snow 5-41
pulley, drive clutch 6-3, 6-5
pump, fuel 3-13

R
radio 3-9
rear body wrap, camouflage 5-43
rear cargo cage 1-37, 1-39
rear skid plate 1-35
receiver, stepped 5-13
relay 4-3
remote socket 5-7
remote switch (winch) 5-7, 5-9

restraint, head 1-9
reverse buzzer 7-13
rheostat switch, 12v 3-13
rock guard, front caliper 5-33, 5-35
rock guard, rear caliper 5-33, 5-35
ROPS top, homologated 7-3

S
screen, fan 6-5
seat back, bench 1-11
seat belt bracket 1-11
seat bottom, bench 1-11
seat cover, bench (camouflage) 5-43
shock absorber, rear heavy-duty 5-15, 5-17
skid plate, front 1-33
skid plate, rear 1-35
snow chains 5-39
snow plow 5-41
socket, remote 5-7
sound insulation 1-13
sound insulation panel 1-13
spacer, winch 5-7
spanner wrench 5-15
stake side bracket 1-21
stake side panel 1-21
steering column 4-9
steering column cover 4-5, 4-7, 4-11
steering stop 7-5
steering wheel 1-11
stepped receiver 5-13
stop, steering 7-5
storage bin 1-15
storage bin, under-hood 1-15
switch

brake light 4-5, 4-7, 4-9, 4-11
fog light 4-15
remote (winch) 5-7, 5-9
rheostat, 12v 3-13
turn signal 4-5, 4-7

T
tailgate 1-25
taillight 4-5, 4-7, 4-9, 4-11
tire repair kit 8-3
tool box, cargo bed 7-15
tune-up kit 7-19
turn signal light 4-7
turn signal switch 4-5, 4-7

U
under-hood storage bin 1-15

V
vinyl top 2-11
visor, FOPS 1-23

W
wheel and tire assembly, alloy 7-17
wheel, steering 1-11
winch 5-7, 5-9
winch contactor 5-7, 5-9
winch hook 5-7, 5-9
winch remote socket 5-9
winch remote switch 5-7, 5-9
windshield clip 2-13, 2-15, 2-17, 2-19,

2-21, 2-23
windshield wiper 3-11
windshield, fold-down 2-15, 2-19, 2-23
windshield, one-piece 2-13, 2-17, 2-21
wiper, windshield 3-11
wire harness

alternator 6-3, 6-5
electric bed lift 1-27, 1-29
fog light 4-15
heater 3-15
heater, cab 3-13, 3-17
horn button 4-9, 4-11
Kawasaki powertrain 6-19
radio 3-9
rear-facing 12v light 4-17
regulator 7-7
taillight 4-5, 4-7, 4-9, 4-11
temperature sensor (heater) 3-15, 3-17
turn signal 4-5, 4-7
turn signal jumper 4-5, 4-7

wrap, camouflage center body 5-43
wrap, camouflage rear body 5-43
wrench, spanner 5-15
Page i-6 All-Wheel Drive (AWD) Optional Equipment Illustrated Parts List









MANUAL NUMBER 103373101 
EDITION CODE 0807A00000

PRECEDENT
IQ SYSTEM VEHICLES

2008
MAINTENANCE

SERVICE
MANUAL

Club Car, Inc.

P.O. Box 204658

Augusta, GA 30917-4658

USA

Web www.clubcar.com

Phone 1.706.863.3000

1.800.ClubCar

Int’l +1 706.863.3000

Fax 1.706.863.5808


	Body and Trim
	Exterior Mirror
	Canopy - 4-Passenger
	Canopy - 4-Passenger
	Vinyl Top
	Windshield - One-Piece
	Windshield - Fold-Down
	Windshield - One-Piece
	Windshield - Fold-Down
	Windshield - One-Piece
	Windshield - Fold-Down
	Enclosures

	canopies, Windshields and Enclosures
	Canopy
	Canopy
	Deluxe Cab Console
	Radio
	Windshield Wiper
	Cab Heater - Gasoline Vehicles
	Cab Heater - Diesel Vehicles
	Cab Heater - Diesel Vehicles
	Strobe Light
	Work Lights
	Rear-View Mirror
	Side-View Mirror
	Defogger Fan
	Accessory Switch Panel

	Cabs and Cab Accessories
	Modular Cab
	Modular Cab
	Taillight/Brake Light/Turn Signal/Horn Kit
	Taillight/Brake Light/Horn Kit
	Taillight/Brake Light/Horn Kit
	Brake Light Switch
	Fog Lights
	Rear-Facing 12-Volt Lights

	Lighting
	Key-Controlled Headlights
	Taillight/Brake Light/Turn Signal/Horn Kit
	50-Gallon Sprayer
	Winch Kit
	Winch Kit
	Front Receiver Hitch
	Front Receiver Attachment Kit
	High-Capacity Suspension Kit
	High-Capacity Suspension Kit
	Anti-Sway Bar Kit
	Anti-Sway Bar Kit
	Belly Pan
	Belly Pan Skid Kit
	Auxiliary Hydraulic Kit
	Attachment Arm and Interface Kit
	Front CV Boot Guard
	Caliper Rock Guard
	Caliper Rock Guard
	Rear Differential Rock Guard
	Snow Chains
	Snow Plow
	Camouflage Covers
	Gun Boot
	Floor-Mounted Gun Rack

	Attachments, Implements and Outdoor Accessories
	Garden and Game Plot Cultivator
	50 Amp Alternator Kit
	Carburetor Jet Kit
	Carburetor Heater Kit
	Compression Release Spring Kit
	Engine Block Heater
	Sealed CVT Cover
	Drive Clutch Cover
	Kawasaki FH680D Powertrain
	Spark Arrestor

	Engine Accessories
	50 Amp Alternator Kit
	Steering Stop Kit
	Regulator Harness Kit
	Half Shaft Boot
	Front Differential Disable Kit
	Reverse Buzzer
	Cargo Bed Tool Box
	Diamond 8 Alloy Wheel
	Tune-Up Kit

	Miscellaneous
	Homologation Kit

	Tools
	Tire Repair Kits


